


Ne Karanoxubli Koa-Bo B
Ha3zBanmne Name
n/n HOMep pasueJe
1 GB882-86 [ITrdT 6X22 ¢ roJOBKOH M OTBEPCTHEM IO, Clevis pin with head B6x22 )
HITUTHHT
2 200.20.101 Buika mroka Rod clevis 2
3 GB6180-86 ["aiixa M6 Hex. castle nut M6 7
4 200.20.020 Tsara akceneparopa Throttle pull-rod 1
5 200.20.017 Ochb cBapHasi Transition weldment 1
6 200.20.027-1 | Tsara qeKOMITPECCHOHHOTO MEXaHU3Ma Pull-rod, decompressor 1
7 GB5782-86 boint M6x30 ¢ mecTurpaHHoi roJOBKOH Hex. Head bolt M6x30 3
8 200.20.134 Prruar kavaromuiics Rocker arm, decompressor 1
9 GB97.1-85 [11aii6a 6 Plain washer 6-140HV 19
10 | GB93-87 I'poBep 6 Spring lock washer 6 2
11 (GB93-87 I'poBep 6 Spring lock washer 6 3
12 GB91-86 rmanT 2.5%20 Split pin 2.5%20 4
13 200.20.134 Priuar kauarommiics Rocker arm, decompressor 1
14 | 200.55.149 PykosiTka pbluara jeKkommopeccopa Plastic handle 1
15 1200.20.105 Bryka Spacer sleeve 1
16 200.20.104 Prruar Roker am 2
17 1200.20.103 Tsara raza Pull rod, throttle 1
18 1200.20.109 [IpyxuHa pblvyara rasa spring,hand throttle 1
19 200.20.108 Ceto mpyKHHBI springseat,hand throttle 1
20 ]200.20.024 Tsra pyunoro rasa Link rod, hand throttle 1
21 200.20.110 JIMCK NPUKUMHOMN Friction disc 2
22 1200.20.016 Tsra py4noro raza Link rod, hand throttle 1
23 | 200.20.102 KopoMsiciio py4HOro rasa Rocker arm, hand throttle 1
24 | 200.20.021 Ocb nesanu rasa Pedal axes weldment 1
25 200.20.012 Tara nenanu rasa Pull-rod, pedal axes 1
26 | 200.20.022 [lenannb rasa csapHas Pedal weldment 1




2. Cuensienue (Clutch)




Karanoxnpit HazBaumue Name Koa-so IIpumeuanne
Ne n/m HOMEp pasjee
1 200.21.012 JIuck cuemieHus Driven plate 1
2 200.21.101-1 JIMCK HaOXXUMHOIM Pressure plate 1
2.1 200.21.101 JIMCK HOXKUMHOI Presure plate, clutch 1
3 200.21.102 Koxyx cuieruienus Clutch cover 1
3.1 200.21.102 Koxyx cuerieHus Clutch cover 1
4 200.21.107-1 Bourt cueruienus peryaupoBodnbiii | Adjusting bolt 3
5 200.21.113 [Ipyxuna peryara OT>KHMHOTO Wring spring 3
6 GB93-87 ['poBep 8 Spring lock washer 8 6
7 GB5783-86 f;’;;sﬁgxzo feCTHIpAREa Hex. head bolt M8x20 6
8 200.21.114-1 Pbryar oTKkMMHOM Release lever 3
8.1 200.21.114 Ppryar oTxKUMHOM Release rod 1
9 200.21.108-1 [1aii6a perymupoBouHoro 6oira Adjusting shim 3
10 GB6170-86 ["aiika M8 miecturpanHas Hex. nut M8 6
11 [oqmmnuuk 688908 BEDKUMHOMI Release bearing 688908 1
12 200.21.115 Ornopa BEBKUMHOI'O MOIIIUITHHKA Release bearing seat 1
13 200.21.116 IIpyxuHa BO3BpanHasi Return spring 1
14 200.21.015 Ilenanb cuenieHus Clutch cover 2
15 200.21.127 [Ipy)xuna nesanu cuerieHus Return spring 1
16 GB1153-86 Macnenka M10x1 45° Angle grease nipple M10x1 1
17 GB6170-86 "aiixa M 10 mecturpannas Hex. nut M10 2
18 200.21.126 PeryinupoBouHasi BTyJjKa Ajusting sleeve 1
19 GB91-86 [ TrmnT 3.2%26 Split pin 3.2x26 1
20 200.21.128 [Tastent Tsarm cueruieHus Pull-rod pin 1
21 200.21.125 [InacTuHa orpaHUYHTENILHAS Pedal stop 1
22 200.21.120 Tsra cueruienus Pull rod 1
23 200.21.014 Banui BrIKH BbIICTIOUCHHA Release pull rod 1
CLICTIICHHUS
200.21.014A Bamk BUIKH BIKITIOUCHHA Release pull rod 1
CHETUICHHUS

24 GB91-86 It 2x16 Split pin 2x16 1
25 GB97.1-85 [1ai6a 10 Plain washer 10-140HV 1




[IITudr 8x35 npyXUHHBIN

26 GB879-86 N Slotted spring pin 8x40 2
pa3pe3Hoi
27 200.21.119 Buiika BBIKITFOYEHHUSI Release fork 1
28 200.21.118 Koxyx npyxunsl Spring cover 9
29 200.21.117 [IpyxuHa cuernnenus Platen spring 9
30 200.21.112 KpoHIuTelH pbluara OT’)KUMHOTO Release Rod Bracket 3
31 GB109-86 Bakenka 5x15 Rivet 5x15 6
32 GB91-86 [HmmunT 2x16 Split pin2x16 4
33 GB6170-86 ["alika M8 kopoHuaras Hex.. nut M8 6




Ilepenuss ocb(Front Axle) 4x2

22 23 24 15 14 25 06
[T
[ [ [ /S )

58/ 57/ 54/ 55 35 34 23 33 \32 3125



Ne n/m Karaaokusii Ha3panne Name Koa-so IIpameuanne
HOMep pasaee
1 GB6180-86 "aiika M20 mecturpansas hex nut m20 2
2 GB91-86 st 4x30 split 4x30 2
3 200.31.135 KoJb1o yriaoTHUTENBHOE seal washer 2
4 200.31.124 KppllKa CTyNHUIBI IEPEAHETO KOJIECa cover of front wheel hub 2
5 GB818-85 Bunt M5x10 ¢ nuuiieBoit ronoBkoii slotted head screw m5x10 8
6 GB93-87 I'poBep 5 spring lock washer 5 8
7 GB35782-86 boar M14x30 mecturpansas rojoBka hex head bolt m14x30 6
8 GB93-87 I'posep 14 spring lock washer 14 12
9 200.31B.123 Crymnuiia nepeaHero Kojieca front wheel hub 2 CI'yp
250-1.31.101 Crynuua nepeaHero xosjeca front wheel hub 2 6e3 'VP
10 HG4-692-67 Canpauk SD45x62x12 oil seal sd45x62x12 2
11 GB301-84 Hopumnuuk 8106 mwapukoBslii ynopusiid | thrust ball bearing 8106 2
12 200.31B.021-1 | Banka neBas Tesieckonuyeckas left telescopic beam assy 1
13 200.31.114-2 [IIkeopenn(Bryiika) kynaka moBopotsoro | kingpin bush 6
14 GB3452.1-82 Konbio ymnorautenapHoe 30x2,65 o-ring seal 30x2,65 4
15 200.31.126 Konb1o meuiesammrHoe dustproof ring 4+
bont M12x1,2x55 mecrurpannas
16 GB5782-86 rOJIOBKa hex head bolt m12x1,2x55 2
17 GB93-87 I'posep 12 spring lock washer 12 2
18 300.31.106 PpI4ar moBOpOTHOIO KyJlaka JIEBOrO left steering arm 1
19 GB1099-79 [MTnonka 8x28 key 8x28 2
20 GB6173-86 ["aiika M16x1,5 mecturpanuas hex nut m16x1,577? 2
21 250-1.31.111 Tsra pynesas npoaoabHas steering drag link 1 oe3 I'VP
22 GB5783-86 Bont M12x30 mecturpansas rojoBka hex head bolt m12x30 1
23 GB93-8 I'poBep 10 spring lock washer 10 3
24 300.31.018 Bas MasTHUKOBBIH pendulum shaft 1 6e3 I'YP
300.31.018A Bani MassTHUKOBBIH pendulum shaft 1 cI'VP
25 GB6173-86 ['atixa M16x1,5 mecturpansas hex nut m16x1,5&&&& 2
26 300.31.108 Phlyar 1oBOPOTHOI'O KyJlaKa IpaBoro right steering arm 1
27 200.31B.022-1 | banka mpaBasi TeJIeCKOIHYECKast right telescopic beam 1 6e3 I'VP
250-2.31.022 baika npaBasi TenecKonu4ecKas right telescopic beam 1 cI'YP
28 200.31B.020-1 | Ocpk nepenuss front axle 1 6e3 I'VP
250-2.31.020 Ochb nepeaHsis front axle 1 cI'VP
ITpoknajaka ocu KayeHusi(Baja
29 200.31.160 MAasSTHHUKOBOTO) adjust shim 1




30 280.31.128 [1TapHup npaBbIii pull rod joint(right) 2
31 200.31B.024 Tsra yJulMHUTEIbHAS [TPaBas extend link(right) 1
32 200.31B.132 XOMYT ONepeyHoN TIru cross clamp 2
33 GB5782-86 bosit M10x45 mecTurpanHas rojloBka hex head bolt m10x45 2
34 GB6170-86 ["aitka M 10 mecturpannas hex num m10 2
35 200.31B.131 Tsira nonepeyHas steering tie rod i
36 GB5782-86 bosnr M14x90 mectTurpanHas rojjoBka hex head bolt m14x90 4
37 200.31B.023 Tsra yuinHuTenpHas aesast extend link(left) 1
38 200.31.131 Tapesnka mapoBoro najblia BEpXHsISI up ball seat 4
39 200.3 IB. 134 IInacTuna(omnopa) 3anMrHas securing pad 4
40 GB6170-86 'atixa M 14 mecturpannas hex nut m14 4
41 200.31.014 IToBopoTHBIi KyIaK steering knuckle assy g
42 GB91-8 nnuar 3,2x50 split 3,2x50 4
43 GB6181-86 ["aitka M 12 kopoHuaras hexslotted nut m12 4
44 200.31.134-1 CasibHHK dust boot E
45 200.31.127-1 Ilanen mapoBblii ball stud 4
46 200.31.129 HakoHeuHUK pyJIeBoii TAru(JICBLIif) pull rod joint(left) 2
47 GB1152-79 Macnenka m10x1 grease nipple m10x1 9
48 200.31.130 Tapernka mapoBoro najiblia HUKHsis lower ball seal 4
49 200. 31. 133 Tapenka npyxuHbI spring cover 4
50 GB893.1-86 Koo cronopuoe 26 circle for hole 26 4
51 200.31. 138 Kppiiika HaKOHEYHUKA PYJICBOH TATH cover B
52 200.31.132 IIpy’kMHa HaKOHEYHUKA PYJIEBOH TSTH spring 4
53 HG4--692-67 Canpauk W50x72x7 oil seal w50x72x7 2
54 HG4--692-67 Canpuuk PD50x72x12 oil seal pd 50x72x12 2
55 GB297-84 [omumnnuuk 7507 posnukoBbid ynopubiii | bearing 7507 2
56 304.31.179 HITudr cTynuist stud -
57 GB297-84 Hommunuuk 7205 poukoBbIi yropHbii | bearing 7205 2
58 GB97.2-85 [1Taiiba 20-140HV plain washer 20-140hv 2




4. Hanpasasiomee kosaeco(Directive Whell) 4x2

2N

Ne n/m Karaxomubrii Ha3zpanne Name Koa-so 1 [pumeuanue
HOMEP pasjeJie
1 200.32.011 Jluck nepeauero koneca 16” Front wheel rim 1x2
1 250-1.32.011 Jluck nepennero konecal4” Front wheel rim 1x2
1 300.32.011 Jluck nepeanero koneca 157 Front wheel rim 1x2
2 GB2979-91 kamepa 4,00-16 tube 4,00-16 1x2
2 GB2979-91 Kawmepa 4,00-14 tube 4,00-14 1x2
2 GB2979-91 Kamepa 5,00-15 tube 5,00-15 1x2
3 GB2979-91 [ITuna 4,00-16 tire 4,00-16 1x2
3 GB2979-91 [Iuna 4,00-14 tire 4,00-14 1x2
3 GB2979-91 [Iuna 5,00-15 tire 5,00-15 1x2




5. Beaymee 3aanee kogeco (Drive wheel)




Ne n/n KarajnoxHblii Haspanme Name Koa-Bo B | Hlpumeuanue
HOMep pazaese
["aiixa M 16 mecturpanHas ¢

1 GB6171-86 MEJIKUM IIaroM pe3b0bl fine thread hex nut m16 2x6
2 GB93-87 I'poBep 16 spring lockwasher 16 2x6
3 GB96-85 [1Taii6a 16 Gosbiias large plain washer 16 2x6
4 200.34.104-2 Boar rpysa koneca ballast bolt 2x6
5 200.34.103-2 ['py3 3aHero Koseca rear wheel ballast 2x4
5 250-1.34.103 I'py3 3agHero Kojeca rear wheel ballast 2x4
6 GB2979-91 [1Tuna 8.3-24 tire 8.3-24 1x2

GB2979-91 [1luna 9.5-24 tire 9.3-24 1x2
6 GB2979-91 [1luna 8.3-20 tire 8.3-20 1x2
7 GB2979-91 Kawmepa 8.3-24 tube 8.3-24 1x2

GB2979-91 Kamepa 9.5-24 tube 9.5-24 1x2
7 (GRB2979-91 Kawmepa 8.3-20 tube 8.3-20 1x2
8 GB93-87 ['porep 14 spring lockwasher 14 2x6

['atixa M 14 miecturpanuas ¢

9 GB6170-86 MEJIKHM IIaroM pPe3n0b! fine thread hex nut m14 2x6
10 200.34.011B-2 Juck 3aaHero Koieca drivin wheel rim 1x2
10 250-1.34.011 Jluck 3ajHero Koyieca drivin wheel rim 1x2




6. Cuennoe ycrpoicrBo(Drawbar)

Ne i/ Karanoxubiii Hassttie Name Koua-Bo B | [Ipumeuanue
HOMep pasjeJie
1 200.35.011-1 Cuennoe ycTpoiicTBo drawbar frame 1
2 200.35.012-1 [Tanen cuenHoro ycrpoiicTa hitch pin 1
3 GB93-87 I"'posep 16 spring lock washer 16 6
4 GB5783-86 Bont M16x40 mecturpannas rojoska | hex. Head bolt m16x40 6




7. KIIII (kopnyc u kommoHenThl)  Gearbox(A)




Ne n/nt KarajoxHbii Haspanme Name Koa-so B | IIpumeuanue
HOMep pazaene

1 300.37.126 Buika 2 nepejiayu right shifting fork 1

2 200.37.217-1 IIpyxuna pukcupyromas positioning spring 4

3 GB308-84 iiiapuk 9,5 cranbHO#M steel ball 9.5 4

4 200.37.124 Bunka 3 u 4 nepenauu middle shifting fork 1

5 300.37.130 Buka 1 u R nepegaun left shifting fork 1
Bunt M8x20 06e3 roioBku ¢

6 GB75-85 UMIMHAPUYECKUM KOHIIOM set screw with dog point m8x20 3

7 GB3452.1-82 Kousbio ynnoruurensHoe 10,6x2,65 o-ring seal 10,6x2,65 3

8 GB5783-86 Bont M12x45 miecturpanHasi rojloBKa hex head bolt m12x45 2

9 200.37.121-1 Bas Buniku 1 u R nepepaun shaft, left shifting fork 1

10 200.37.123-1 Ban Buiiku 3 u 4 nepenaun shaft middle shifting fork |

11 200.37.125-1 Ban Buiku 2 nepepauu shaft, right shifting fork 1
Buiika moBBIIIEHHON/TTOHMKEHHOM

12 200.37.211 nepeaaun shifting high - low speed range 1

13 GB97.2-85 [aitda 10-140HV chamferred plain washer 10-140hv 1

14 GB6170-86 ["aiika M 14 wecturpanmas hex. Nut m10 1
PykosiTka peruara nepexkitoueHus

15 200.37.014-1 nepeaay shift lever handle 1

16 B867-86 3akiienka 3x20 rivet 3x20 1

17 1 200.37.150-1A Pplyara nepexiioueHus nepejiad shift lever 1

18 200.37.153 [TeibHUK dust boot 1

19 GB5783-86 bont M10x25 mecTurpanHas rojloBKa hex. Head bolt m10x25 17

20 200.37.132-1 Onopa peryara nepekiaodenus nepepad | shift lever seat 1
Bunt 6€3 roioBkH ¢ HWIMHAPHUECKUM

21 GB75-85 KoHuoM M8x12 set screw with dog point m8x12 2
[IpoBosioka crajibHast XOJOJHOTSHYTas

22 200.37.151 1,4x160 cold drawn steel wire 1,4x160 1
[IpyxuHa peryara nepexIro4eHus

23 300.37.112 rnepenay shifting lever spring 1
3aniesnka npyKuHHas pbluara

24 300.37.113 NEPEKIIIOYUEHHS TIepesay spring stop, shift lever 1

25 200.37.133 Kynuca peivara nepekitodeHus nepeiay | gear shifting gate 1
IIpokiazika onopsl pelyara

26 200.37.134 TIepPEeKIIIOUEHUs repeaay gasket, shift lever seat 2

27 | GB6170-86 ["aiixa M 12 miecTurpanHas hex. Nut m12 4




28 GB93-87 I'porep 12 spring lock warher 12 20
29 GB898-88 [Imwiska AM12x45 stud AM12x45 5
30 200.37.139 Kpbinika KopoOKH nepeay gearbox cover 1
31 200.37.138 ITpoknaaka KpbILIKM KOPOOKM nepenay | paper gasket, gearbox cover 1
32 GB5783-86 boat M12x35 mecturpannas rojioBka hex. Head bolt M12x35 11
33 GBi119-86 iitudr B8u22 paraliel pin B8x22 2
34 200.37.101-2 Kopnyc kopoOku nepenay gearbox housing 1
bont M16x1,5x18 mecrturpannas
35 GB5786-86 rOJIOBKa hex. Head bolt M16x1.5x18 1
Konb1o yniaoTHuTesHoe
36 12.37.149 PE3UHOMETAJUINYECKOE combination seal washer 1
37 200.37.141 Brynika Bajia crernieHus sleeve, clutch shaft 2
38 | GB5783-86 Bonr M10x20 miecturpannas rooBka hex head bolt M10x20 1
39 | GB5783-86 boar M10x110 mecrurpannas rososka | hex head bolt m10x110 2
40 GB56783-86 bont M10x30 mecturpaHHas rojioBka hex. Head bolt M10x30 10
41 200.37.128 Kpsimika crierieHusi cMOTpoBast clutch observe opening cover 1
42 GB93-87 I'poBep 10 spring lock washer 10 30




BaJbl, ...) Gearbox (B)

8. KIIII (mxecrepHm,




" Koua-so | IIpumeyanue
Ne | Karanoxnbii
o/ i HazBanmue Name B
pa3iene
1 |200.37.103-1 ["'He310 nepeaHero MoAIMMITHUKA BXOIHOTO BaJla front bearing seat, shaft 1 1
2 | GB5783-86 Bont M10x25 miecturpanHasi roJIoBKa hex head bolt m10x25 17
3 | GB93-87 ['poep 10 spring lock washer 10 17
4 1200.37.104 [Ipoknanka rues3a MOANIMITHUKA bearing cover gasket 1
5 | HG4-692-67 Canpuux SG35x62x12 oil seal SG35x62x12 2
6 | GB894-86 Komb1o cronopHoe HapyskHoe 35 circlip for shaft 35 3
7 | GB276-82 [Toammnuuk 307 maprKoBbIi paauaabHbIH ball bearing 307 1
8 | GB93.1-86 Kotb110 cTormopHoe HapykHOe 72 circlip for shaft 72 1
9 1200.37.102 Bau1 BXOHO¥M ¢ 1IECTEPHEN MOCTOSIHHOTO 3aLleI/ICHUs constant-mesh gear, shaft 1 ]
10 | 200.37.105 Konb110 ynopHoe urosok thrust washer, roller 2
11 | GB309-84 Uronka 2,5x19,8 needle 2.5x19.8 28
12 ] 200.37.136-2 [Ilectepns 3 u 4 nepenayu BEIXOQHOTO Baja 3rd&4th speed, shaft 2 1
13 | 200.37.135-1 [HecTepus 2 nepeaayn BHIXOAHOIO BaJla 2nd speed, shaft 2 1
14 | 200.37.130-1 [Ilectepus 1 nepenauu BHIXOJHOTrO Bajia 1st speed, shaft 2 1
15 | 200.37.137 Baut BeIXO/1HOM shaft2 1
[Topmmnuuk 50307 mapukoBbIH paJiMalIbHBIN C
16 | GB277-82 KaHABKOIi 110/1 CTOMOPHOE KOJIBIIO snap ring ball bearing 50307 1
17 | GB305-82 Kosb1io cronoproe 80 snap ring 80 1
18 | 200.37.120 ["'He3/10 3a1HET0 MOAMIMITHUKA BBIXOJHOIO Balla rear bearing cover, shaft2 1
19 | 200.37.208 IllecTepHs KoblieBas [JIaHETAPHOM IIEpEIavuH ring gear 1
20 |200.37.201 maiiba rnepeHss MIaHETAPHOI 0 PEAYKTOPa front shim, planet carrier 1
21 | 200.37.202 Bail 1iectepHH IJIaHETAPHOTO peyKTopa planet gear shaft 3
22 | 200.37.209 Boauio nianerapHoii nepenayu planet carrier 1
23 |200.37.210 Kosib110 nuMIieBoe Bo/1MJIa MJIaHETAPHON NEpe/lauu splined ring, planet carrier 1
24 | 200.37.205 [Tpoknaaka 3aHs5 UIaHETaPHOH Tepeadn rear shim, planet carrier 1
25 | 200.37.206 Kppillika 3a/1Hs15 NJIaHETAPHOU NIepeaadu rear cover, planet carrier 1
26 | GB93-87 ['posep 12 spring lock washer 12 5
27 | GB5783-86 bont M12x70 miecturpaHHasi roJioBka hex head bolt m12x70 4
28 |200.37.212 I1lecTepHs NOBBIIIEHHON/TIOHWKEHHOH TNlepeiaun sliding gear 1
Kppitika nepeaHero noamMnHuKa mMpoMexyTo4HOTro front bearing cover, counter-
29 1 200.37.106 Bayia shaft 1
30 | GB276-82 [Topmmmauk 306 mapuKoBbIA pajauaibHbIH ball bearing 306 2
31 |200.37.108-2 [IlecTepHs MOCTOSHHOIO 3aICILICHHS constant -mesh gear, counter- 1




IMpOMEKYTOYHOI'O BaJia

shaft

front spacer sleeve, counter-

32 1200.37.109 Brynka pacnopHas nepeHss npoMe;KyTOYHOTO Baja shaft 1
33 1200.37.110-1 [llecTepHst 3 nepeiaun MPOMEKYTOYHOTO Basia 3rd speed gear, counter-shaft 1
Bryiika pacriopHas HEHTpaibHas POMEKYTOYHOTO middle spacer sleeve, counter-
34 1200.37.112 Baja shaft 1
35 | 200.37.113-1 [llecTepHs 2 nepeaayd NpoMeKYTOYHOTO Bajia 2nd speed gear, counter-shaft 1
rear spacer sleeve, counter-
36 | 200.37.115 Brysika pacniopHas 3a/Hsisi IPOMEKYTOYHOIO Bajla shaft 1
37 1200.37.117-1 [llecrepusi 1 nepeaayu NPOMEKYTOYHOrO Bajia Ist speed gear, counter-shaft 1
38 1200.37.129-1 Bain npoMeKyTOuHbI#H counter-shaft 1
rear bearing cover, counter
39 | 200.37.118-1 Kpsiiika 3aiHero noMiHuKa MIPOMEKYTOUYHOro Basia | shaft 1
40 | 200.37.214A Mydra numnesas splined sleeve 1
43 | GB5783-86 boat M12x30 mecturpanHas rojioBka hex head bolt m12x30 1
44 1200.37.111 Ko1b110 cTONOpHOE HIECTEPHH 3aiHEH NIepeladn retaining ring, reverse gear 1
45 | 200.37.146 Brynka mecrepuu 3aaHei nepenaun bush, revers gear 1
46 | 200.37.145-1 [llectepHs 3a1Heil nepenauu revers gear 1
47 | 200.37.114 KoJib110 yrnopHoe 1niecTepHr 3aaHei nepeiayn thrust ring, revers gear 1
48 1200.37.116 Ocb 11eCTepHH 3a/IHEH 1epeiauu revers gear shaft 1
49 | GB65-85 bont M6xX8 mecTiurpaiHas rojlopka hex. Head bolt m6x8 1
50 {200.37.204 [1laii6a mecTepHU MIAHETAPHOM Mepe1avun shim, planet gear 6
51 |200.37.207 [llecTepHu raHeTapHo nepeaadu planet gear 3
52 1200.37.203 CronopHas maida needle bearing retainer 6
53 | GB309-84 Wroska 3x19,8 needle roller 3x19,8 66
54 |200.37.213 Brysika Baia 1poMeKyTo4HOIro bush 1




9. 3aguui moct (mudpepennmuan) Rear axle(A)




Ne Karajoxubii Koa-go B | Ilpumeuanue
HazBanme Name
n/n HOMep pasnelie
1 GB297-84 [Tommmunuuk 2007111 KOHHYECKHI POJUKOBBIM tapered roller bearing 2007111 2
2 | 200.38.124 BTYJIKa bush 2
3 GB5783-86 bont M10x25 mecrurpanHas rojgoBka hex head bolt m10x25 9
4 200.38.126 boat pukcupyromuii ocu catemiuTa fixing bolt, planet gear shaft 1
5 1200.38.125 Ilnactuna 3amMkoBas lock piece 5
6 |[200.38.117 Kppika kopryca quddepennmana differential case cover 1
7 1200.38.123 IIpokiiajika peryJupoBoYHas LECTEPHHU I0JIYOCH shim halfshaft gear 2
8 1200.38.120 [IlectepHs mosyocu half shaft gear 2
9 |200.38.121 Ochb caTeuTuToB planet gear shaft 1
10 | 200.38.119A Careuut planet gear 2
11 | 200.38.122A [1laiiba carenura planet gear shim 2
12 | 200.38.116A Kopniye auddepenumana differential case cover 1
bont M12x1,5x25 mecturpansas rojoBka ¢ fine thread hex. Head bolt
13 | GB5786-87 MEJIKUM IaroM pe3b0bl m12x1.5x25 4
14 |200.38.149 Ilnactuna 3amMKoBas lock piece 5
15 | 250.38.118A [IlecTepHs koHUYECKas BeIOMast spiral crown gear 1
16 | 250.38.127A [lecTepHs KoHUUeCcKas! BeAylIast shank-type spiral bevel pinion 1
17 | GB297-84 [Momuunuuk 27307 KOHHYECKHH POJIMKOBbIH tapered roller bearing 27307 |
Koprmyc noqimunauka mecrepHd KOHHYECKOH
18 [250.38.128A BeJlyleH bearing seat spiral bevel pinion 1
19 | GB297-84 Iomgmumuuk 7507 KOHNYECKHH POJIHKOBBIH tapered roller bearing 7507 1
20 | 200.38.133 Brynka pacniopnas 2x4 short spacer sleeve 1
21 | 200.38.145 Pa30pei3ruBarens macia 2x4 oil slinger 1
22 | 200.38.134 I11aiiba 3amKoBas lock piece 1
23 | 200-38-130 Konrpraiika lock nut 2
24 | 200.38.131 I11aii0a 3amKoBast lock washer 1




10. 3agunii mocT (Kopnyc 1 komnoHeHTbl)  Rear axle(B)




Ne | KarajnoxxHblii Koz-Bo B
Ha3Banue Name IIpumeuanue
n/n HOMep pasaeie
1 250D-38-101 | Kopnyc 3ajHero Mocra rear axle case 1
2 1200.38.103 IIpoknaaka BepxHei KpbIIIKH paper gasket upper cover 1
3 200.38.135-3 | BepxHsisi KpblllIKa upper cover i
4 | GB97.2-85 I1Taii0a 10 plain washer 10 7
5 | GB93-87 ["'posep 10 spring lock washer 10 21
6 | GB5783-86 bont M10x25 mecTurpaHasl rojloBka hex head bolt m10x25 7
7 1200.38.014 Iy MaciasHbIA dipstick 1
8 [ 200-38-105 IIpoknaaka Kopryca noaseMHHKa paper gasket lift housing 1
9 | GB5783-86 bont M10x70 mecTurpanHast rojioBKa hex head bolt m10x70 1
10 | GB5783-86 Bontr M10x45 mwecturpanHast rooBka hex head bolt m10x45 7
11 | GB119-86 IItudpr B8X26 parallel pin B8x26 2
12 | 200-38-109 IIpoknazaka perynupoBoyHas KOHHYECKOH Mepeaadu adjusting shims, spiral crown gear 4 sets n.28
i3 | GB89Y8-88 [Inuibpka 12x38 double end stud am 12x38 8
14 | GB93-87 ['porep 12 spring lock washer 12 36
15 | GB6170-86 ["aiixa M 12 mecrurpansas hex nut m12 20
16 | 200-38-107 IIpoknazka Ko)Kyxa noJyoCH paper gasket 1
17 | GB898-88 Hlmmska 12x35 stud am12x35 12
18 | GB5783-86 bosit M8x25 1iecturpadHas rojioBka hex head bolt m8x25 1
19 | GB93-87 I'poep 8 spring lock washer 8 1
20 ] 200-38 160 Kpsiika Topuesas end cover 1
21 | GB3452.1-82 | Kosibllo YIUIOTHUTEIBHOE o ring seal 33.5x3,35 1
22 |200.38.144 Brynka bush 2
23 | 300.38.109 IIpokiajka Majloil KpbILLKH paper gasket small cover, plate 1
24 | 300.38.108 Kpbinika masas 2x4 small cover plate 1
25 | GB5783-86 boat M10x30 niecturpanHasi roJIoBKa hex. Head bolt m10x30 6
26 | 200-38-102 ITpoxnaaka KITIT - 3anaum moctom paper gasket 1
27 | GB5783-86 boar M12x35 miecturpanHas roioBka hex head bolt m12x35 10
28 | 200-38-104 [Ipoknajaka peryJaMpoBoYHas KOHHUYECKOH Mepeaadyn adjusting shims spiral bevel pinion | set n.12
29 | GB5786-86 bont M12x1,5x35 mecturpatHas rojioBka hex head bolt M12x1,5x35 4
30 | GB5782-86 bont M12x60 niecturpanHas rooBka hex head bolt M12x60 2
31 | GB119-86 HItudgr B8x16 parallel pin B8x16 2




11. Baokuposka nuddepennnana (Differential Lock)




Ne | Karajaoxusblii Koa-o B | IIpumeuanne
HazBanme Name
n/n HOMeEp pasneiie
1 | GB3452.1-82 Kosb1o ymiotHuTeabHoe 15x2,65 O-ringseal 15X2.65 2
2 [200.38.152 Buika OnokupoBku nuddepeHimana Shifting fork 1
3 | 250D.38.153 Ban BuIkn O0KMPOBKH AU depeHIana Fork shaft I
4 | GB879-86 [HItrdT 8X35 NUIUHAPUYECKUIA TPYKUHHBIN Slotted spring pin 8x35 2
5 | GB879-86 [Htudr 5x35 uuauHgpuyecKuii NpyKUHHbII Slotted spring pin 5x35 2
6 |200.38.151 IIpyxuna Spring 1
7 | 280.38.150 Brynka Sleeve 1
8 | GB97.2-85 [1laii6a 20-140HV Chamfered plain washer 20-140HV ]
9 1200.38.020 [lenans ynpaenenus 6okupoBkoi quddepennmana Foot control lever 1
10 | 280.38.155 My(dTa coeTMHUTEIBHAS IPABOI MOJIYOCH Splicing sleeve 1
Bunt M10x20 6€3 ronoBku ¢ UIMHAPHIECKUM
11 | GB75-85 KOHLIOM Sef crew with dog point M10x20 2
12 1 280.38.154 MydTa HenmoABHKHAS JIEBOM MMOTYOCH Joint sleeve 1
13 | GB3081-82 [TpoBosioka cranpHas onuHKoBanHas 1,4x260 Galvanized steel wire I -1.40x260 1




12. Koneunasi nepenayda (Final Transmission)




" Koua-so | IIpumeu
Ne Karanoxubrii
w/n HOMED HazBanue Name B anue
pazaese
1 GB6171-86 ["aiixa M12 mecturpansas Hex. nut M12 1
2 | GB93-87 I'poBep 12 Spring lock washer 12 7
3 | GB96-85 [Tlaiiba 12 orpanuuuTeibHas lock washer 12 1
4 1200.39.106 Brynka pacriopnas Spacer sleeve 1
5 HG4-692-67 Canpauk SD60x90x12 Oil seal SD60x90*12 |
6 | GB3452.1-82 Kosnb1io yruiotHurensHoe 26,5x2,65 O-ringseal 26.5x2.65 1
[ommmnuuk 307 mapukoBbIi
7 | GB277-89 paaMaIbHbINA Ballbearing 307 1
8 | GB893.1-86 Konb1o cronopuoe Buyrpennee 80 Circlip for hole 80 1
9 | 200-39-105-1 [TlecrepHst KoHeuHO# nepenaun Beayinas | Drive gear 1
10 | 200-39-107 I'He3no moaIIMITHUKA Bearing seat 1
11 1 GB3452.1-82 Kounbuo ynnoraurensuoe 103x3,55 O-ringseal 103x3.55 1
12 | 250D-39-101-1 [IlectepHst KOHEUHOM nepenayu Bejpomas | Driven gear 1
[Togmmnuuk 2007114 ponukoBbIi
13 | GB297-84 KOHHYECKHI Tapered roller bearing 2007114 1
14 | 280-39-103 Koxyx nonyocu Half shaft housing 1
[Mommrauk 7211 ponukoBbIii
15 | GB297-84 KOHUYECKUH Tapered roller bearing 7211 1
16 | HG4-692-67 Canpnuk SD60x90x12 Oil seal SD60x90x12 2
[Tpoknaaka KpeIlIKM TOIIIUITHUKA
17 | 200-39-110 MOJIYOCH Paper gasket 1
18 | GB5783-86 bont M12x35 mecturpannas rojioBka Hex. head bolt M12x35 6
19 | 200-39-102 Kpbllka noinMnyayiKa nojxyocH Bearing cover 1
20 | 300-39-101 | 'aiika KpernieHusl 3aJ{Hero Kojieca Rear hub nut 6
21 | 280-39-101 ITosryocs Half shaft 1
22 | 300-39-102 bont kpennenus 3ajHero koneca Rear hub bolt 6
23 | 300-39-115 [11aii6a 3amKoBast Locking washer 1
24 | 300-39-114 KonTpraiika Lock nut 2




13.1 PyaeBoe ynpasaenune ¢ I'YP  Full Hydraulic Power Steering Gear (4x2)

RN
Vm\&\\\}%




Ne n/n Karanoxnpii HasBaunue Name Koa-so 5 IIpumeyanue
HOMep pasaeje
i 254-1.40.022 Kponurrein pacnpenenurens I'YP Bracket weldment i
2 GB5783-83 bont M12x30 mecturpaHHbii Hex. head bolt M12x30 4
3 GB93-87 ['poBep 12 Spring lock washer12 8
4 BZZ1-E80 Pacnipenenurens ['VP Full hydraulic steering gear 1
5 254-1.40.028 Kosxyx Balsia pyJIcBOro MexaHusma Steering column weldment 1
6 GB93-87 I'posep 10 Spring lock washer 10 4
7 GB5783-83 Bont 10x30 mecturpannas roioBka Hex. head bolt M10x30 4
8 254-1.40.102 Bain pyneBoro mexanusma Steering shaft 1
9 304.40.147 Kosb110 pe3suHoBOe pyJIeBOr0 MeXaHu3Ma Pad 1
10 304.40.112 IIBUTBHUK pyJIeBOTO MEXaHW3Ma Rubber sleev 1
11 300.40.012 Koneco pyneBoro Mmexanusma Steering wheel assy 1
12 250D.40.150 Bont M16x1,5 mirynepHsbiii Hollow bolt M16x%1.5 8
13 JB982-1977 [laii6a 16 Washer 16 20
14 250-2.40.015 Macnonpooa ['YP — runpormmunap(1) Steering cylinder pipe(one) 1
15 254-1.40.111 IlepexoHuK Connector 4
161 554.1.40.101 P;i‘f’m”a MEPEXONHAT PACTIPEACTHTCTRHAT | 1o girector valve block 1
17 GB5786-86 bont M12 x1.25440 Hex. head bolt M12x1.25%40 2
13 254-1.40.017 Macnonposon I'YP Bo3spaTHbIit Oil return pipe assy 1
19 254-1.40.025 Macnonposoa I'VP Oil delivery pipe weldment 1
20 GB3542.1-82 Konbiio yrmnoraurensHoe 22,4x2,65 O-ring seal 22.4%2.65 4
21 250-2.40.016 Macnonposoa I'YP — ruapounmunap(2) Steering cylinder pipe (two) 1
22 GB5783-83 bont M12x25 mecrurpaHHslii Hex. head bolt M 12x25 2
23 254-1.40.132 KpoHmreitH kperjieHus: MaciaorpoBoia Pressure plate of fixed clip 1
24 254-1.40.134 [InacTuHa npuKUMHasI KpeIUIeHH s Base plate of fixed clip 1
MacJIOIPOBOIOB
25 250-2.40.018 Macnonposox ['VP Oil delivery pipe weldment 1
26 GB6170-86 ["aiixa M8 Hex. nut M8 1
27 GB93-87 I'posep 8 Spring lock washer 8 5




28 304.40A.104 [InacTuna ukcamum MacionpoBoia Pressure plate of fixed clip 1
29 GB5783-83 bont M8x25 mecturpanHblii Hex. Head bolt M 8x25 1
30 250-2.40.101 Kponmreiin gukcanun MacionpoBozia vitta fixed clip 1
1 304.30A.017 [IInanr BEICOKOTO J1aBJICHUS Hose assy 2
32 254-1.40.012 Macnonposoa rusiponunusipa | Extended pipe (two) 1
33 250D.40.015 ["'uapounnuHIp pyJaeBoro ynpapJieHUs Steering cylinder assy 1
34 254-1.40.011 MacaonpoBoa ruApOLHIHHAPa 2 Extended pipe(one) 1
35 354.40A.111 [Toxyunika Pad 3
36 FLD-D6 Pacnpenenurenshubiii kianan HII-I'YP- Distributagy e a9 1
IHogbeMHHK
37 GB5782-86 Boar M6x85 Hex. Head bolt M6x85 3
38 254D.40.165 Bonr M20x1.5 wryuepHslii Hollow bolt M20x1.5 2
39 JB982-1977 [1aii6a 20 Washer 20 4
40 254-1.40.011 MacronpoBoz BTy CKHOA Distributary valve assy outlet pip 1
pacrpeieuTeapHOro KianaHa
41 JB982-1977 [11aii6a 24 Washer 24 1
42 304.40A.103 [lepexonnuk Connector 1
43 |250-2.40.013 Macronpgaon R Distributary valve assy inlet pipe 1
pacrpeneNMTeabHOr0 KianaHa
44 250D.58.118 bont M18x1.5 mryuepHsiii Hollow bolt M18x1.5 1
45 JB982-1977 TTaii6a 18 Washer 18 2




13.2 PyaeBoe ynpasienune ¢ 'YP  Full Hydraulic Power Steering Gear (4x4)




Ne Karaxomupiii HazBanue Name Koa-so IIpumeuanue
n/n HOMep paszjaeiie
1 254-1.40.022 Kponiureitn pacnpenenurens I'YP Bracket weldment 1
2 GB5783-83 bontr M12x30 mecturpanHbiii Hex. head bolt M12x30 4
3 GB93-87 I'posep 12 Spring lock washer12 8
4 GB93-87 I'posep 10 Spring lock washer 10 4
5 GB5783-83 bont M10x30 mecturpasHsiii Hex. head bolt M10%30 4
6 254-1.40.028 Koxyx Bana pyjieBoro MexaHusma Steering column weldment 1
7 304.40.147 Kosbio pe3sunoBoe py/ieBoro Mexanusma Pad 1
8 304.40.112 [TbIbHUK pyneBOro MexaHu3mMa Rubber sleev 1
9 300.40.012 Koneco pyneroro mexanuzma Steering wheel assy 1
10 | GB6171-86 bonr M16x1,5 mtyuepHsiii Hex. nut M16x1.5 1
11 254-1.40.102 Bain pyneBoro mexanusma Steering shaft 1
12 | BZZ1-E80 Pacnpenenurens I'YP Full hydraulic steering gear 1
13 | 250D.40.150 bontr M16x1.5 Hollow bolt M16x1.5 8
14 | I1B982-1977 [1laii6a 16 Washer 16 20
15 1250-2.40.015 Macnonposox I'VP — ruaporpamusap (1) Steering cylinder pipe(1) 1
16 |254-1.40.111 [Tepexoanuk Connector 4
17 | 254-1.40.101 [InacTuna nepexoanas pacnpeaenuteabtas ['VP redirector valve block 1
18 | GB5786-86 Bont M12x1,25x40 Hex. head bolt M12x1.25x40 2
19 1254-1.40.017 Macnonposoa ['VP Bo3BparHsiii Oil return pipe assy 1
20 | 254-1.40.025 Macnonposoa I'YP Oil delivery pipe weldment 1
21 GB3542.1-82 Konb1io ymorHurenbHoe 22,4x2,65 O-ring seal 22.4x2.65 4
22 | 250-2.40.016 Macnonposoa ['YP — ruaporuinsap Steering cylinder pipe(2) 1
23 | GB5783-83 bost M12x25 Hex. head bolt M 12x25 2
24 | GB5783-83 Bosir M8x25 Hex. head bolt M 8x25 1
25 | 250-2.40.102 Kpomireitn KperuieHusi MacaonpoBoia Pressure plate of fixed clip 1
26 | 250-2.40.101 vitta fixed clip 1
27 | GB6170-86 ["aiixa M8 miecturpansas Hex. nut M8 1
28 | 250-2.40.018 Macnonposon I'YP Oil delivery pipe weldment 1
29 304.30A.017 [II;maHr BEICOKOTO JIaBIICHUI Hose assy 1
30 | 304.30A.020 MacionpoBoja rHaApOLHINH/IpA Extended pipe 1




31 | 254G2.40A.038 ["WIPOLMITMHIP PYJIEBOTO YIIPABJIEHUS Steering cylinder assy 1
32 | 250D.40.012 [1I1anr BBICOKOTO JaBieHus Hose assy 1
33 | 354.40A.111 Pad 3
34 | FLD-D6 Pacnpenenurtensusiii knanan HII-I'YP-IToxsemuuk | Distributary valve assy 1
35 | JB982-1977 laii6a 20 Washer 20 4
36 | 254D.40.165 Bonr 20x1,5 wrrynepnsrii Hollow bolt M20x1.5 2
37 | GB5782-86 Bosnt M6x85 mecturpanssiii Hex. head bolt M6x85 3
38 | GB93-87 ['poasep 8 Spring lock washer 8 5
39 254-1.40.011 MacnonpoBo/1 BEITYCKHOM pacripeieTuTeIbHOrO Distributaw valve assy outlet |
KJIarnaHa pip
40 | IB982-1977 [1laii6Ga 24 Washer 24 1
41 304.40A.103 [lepexonnuk connector 1
42 25240013 MacnonpoBo BIIyCKHO# pacrpeesiuTelIbHOro Distributary valve assy inlet 1
KJIarnaHa pipe
43 250D.58.118 bosat M18x1,5 miecturpanHblii Hollow bolt M18x1.5 1
44 | JB982-1977 [1laii6a 18 Washer 18 2




13.3 PyneBoii MexaHu3M




o | KaranoxHsblii , Koa-Bo B | IIpumeuanue
Haspanue Name
n/n HOMep pazaeiie
1 | GB5782-86 boar M8x20 mecturpaHHas rojoBka Hex. Head bolt M8x20 4
2 | GB93-87 I'poBep 8 Spring lock washer 8 8
3 125.40.103 Kppilika HUKHSS pyJIEBOrO MEXaHU3Ma Steering gear lower cover 1
4 |25.40.209/210 | [Ipoknaaka peryJMpoBOYHas HUKHEU KPBIIIKH Lower cover adjusting shim (As needed)
5 [25.40.211 [Tpokiaaka peryJupoBo4Has HUKHEH KPBILLIKH Lower cover adjusting shim (As needed)
6 |25.40.213 [Tpoknaaka OymaskHast HHKHEH KPBIILIKH Paper gasket 1
7 [Toammnuauk 977007K ponuKoBbIi KOHHUECKHi Taper roller bearing 977007K 1
8 Bau1 pyneBoro Mexanuszma 4epBAuHbIi Steering shaft with worm 1
9 [lopmmmuux 977007 posMKOBBIH KOHHYECKUIH Taper roller bearing 977007 1
10 | GB6173-86 [atika M22x1,5 ¢ MeKuM 11aroM pe3n0bl Fine pitch hex.thin nut M22x1.5 1
11 | GB93-87 I'poep 22 Spring lock washer 22 1
12 1 200.40.101 Coluka pyJIeBoro MexaHusma Steering arm 1
13 | JB2600-80 Canbauk 32x45x10 Oil seal 32x45x10 1
14 125.40.110 Brynka Bajia ropu30HTaJIBHOIO PYJIEBOrO MEXaHH3Ma Steering arm bush 1
15 | 25.40.109 Kopriyc pynesoro mexanusma Steering gear case 1
16 | 300.40.102 Koxyx Banma pyaeBoro MexaHu3mMa Steering-column case 1
17 | TY1205.40.109 | IlpuipHUK pysieBOH KOJIOHKH Lower oil seal 1
18 | GB6173-86 ["aiixa M16x1,5 mecturpannas Fine pitch hex.thin nut M16x1.5 1
9 125.40.106 [Ipoknaaka pe3nHoBas Rubber pad 1
20 | 25.40.107 Kpsbinika pynesoro kojeca Steering wheel centre cap 1
21 | GB93-87 I'posep 10 Spring lock washer 10 4
22 | GB5783-86 bonr M10x30 mecTurpannas rooBka Hex. Head bolt M10x30 4
23 | 25.40.013A Ban pyneBoro Mexanu3ma ropu3oHTaIbHBIIH Steering arm shaft 1
24 [Tomuunuuk 922205 Bearing 922205 1
24 [Tommmmnuuk 6205-2RS Bearing 6205-2RS 1
25 | 25.40.208 ITpoxaaka 6OKOBOM KPBIIKK Side cover gasket 1
26 | 25.40.207A Kpsbiuika 6okoBas Side cover 1
27 | GB1152-86 Macnenka M10x1 Crease nipple M10x1 1
28 | GB119-86 [Hrudt B5x8 mpmuapuyeckuii Parallel pin B5x8 1
29 |200.40.015 Kousieco pynesoe Steering wheel 1
30 | GB5782-86 Bont M8x16 mecrurpannas rojoBka Hex. Head bolt M8x16 4
31 | 25.40.202 BUHT pery1MpoBOYHbIi Adjusting screw 1
32 | 25.40.206 ['posep Lock washer 1
33 | GB53-76 ["alixa M14x1,5 mecturpanHas MeJIKHii mar pe3n0bl Fine pitch hex.nut M14x1.5 1
34 | GB119-86 [HItudgt D8x16 nMIMHAPUICCKUI Parallel pin D8x16 2




14. Baa oroopa momnoctu (PTO)




Ne Karajoxubii Koa-Bo B
Ha3Banue Name IIpumeuanue
n/n HOMep pasueie
1 GB5783-86 bosit M8x16 miecturpanHas rojoBka Hex. head bolt M8x 16 2
2 1300.41B.122 Cronopnas maiida Lock washer 1
TUIACTHHA YCTAHOBOYHAS OCH BUJIKU TEPEKITIOUCHUS
3 300.41B.101 oboporos BOM Locating plate of shift fork shaft 1
4 | GB5783-86 Bosit M10x30 miecturpannast roioBka Hex. head bolt M10x30 8
5 | GB93-87 I'porep 10 Spring lock washer 10 8
6 280.41.102 Kopnyc peaykropa BOM PTO gear housing 1
7 1300.41B.103 Kosb110 ynopHoe urosok Blocking ring 2
8 1300.41B.104 Ko1b110 y1IopHO€E MroJI0K Blocking ring 4
9 | GB309-84 Uronka 3x23,8 Needle roller 3x23.8 78
10 | 300.41B.106A | IllecTepHs NpOMEXYTOUHOI'O BaJia Middle gear (540/730) 1 for 540/730rpm
11 |300.41B.107 Bai npomexxyTouHblit Middle shaft 1
12 | GB3452.1-82 Konbio ynnmoraurensnoe 30x2,65 O-ring seal 30x2.65 1
13 [300.41B.111 Ocpb BIWIKHK niepekiroueHust oooporo BOM Shift fork shaft 1
14 |280.41.112 Buika nepexitouenus o6oporos BOM Shift fork 1
[Mpyxuna GUKCcAHH BUIIKHA MEPEKITFOUCHHS
15 1200.37.127-1 o6opotroe BOM Shift fork positioning spring 1
16 | GB308-89 lapuk cranpHOM 9,5 Steel ball 9.5 1
17 | 280.41.011 Tsra Buinku controlling shaft 1
18 | GB894.1-86 Konp10 cronopHoe HapyxkHoe 15 Circlip for shaft 15 1
19 | GB3452.1-82 Konpuo yniaoruurensnoe O-ring seal 10.6x2.65 1
[Tpoknanka onopsl pryara nepeximoueHus: 000poToB
20 |200.38.111 BOM bushing gasket 1
21 |200.38.113 Onopa pelyara nepexiarodyeHust oooporoe BOM Controlling shaft bushing 1
22 | GB93-87 I'poeep 8 Spring lock washer 8 7
23 | GB5783-86 bosr M8x25 miecturpanHas rojoBka Hex. head bolt M8x25 6
24 | GB879-86 [ITidT npy>xunuelii 6x28 Slotted spring pin 6x28 1
25 |280.41.021 Peryar nepexntouenus O6oporos BOM PTO control lever 1
26 | 280.41.122A PykosiTka peryara nepexitodenus oboporos BOM PTO control handle 1 for 540/730rpm
27 | GB5846-86 ITommmnuux K223020 Bearing K223020 1
28 1300.41B.117A | lllecrepns BoixoaHoro BAJIA Shifting gear (540/730) 1 for 540/730rpm
29 | GB119-86 HItudpr B8x26 uunusapuyeckuii Straight pin B8x26 2
30 |280.41.104 IIpoknanka 3agHel KpbIIIKH Gasket of rear cover 1
31 | 280.41.108-1 3a1Hs1s KpBIILIKA 3a{HEro MOCTa Rear cover of rear axle 1
32 | GB93-87 I'poep 12 Spring lock washer 12 12




33 | GB5783-86 bont M12x35 miecturpantasi rojloBka Hex. head bolt M12x35 12
34 |300.41B.109 [InacTrHa CTONOpPHAs NPOMEKYTOYHOIO Bajla Locating plate of middle shaft 1
35 | GB276-89 [Mommmnuuk 209 mapuKkoBbIi paauanbHbIH Ball bearing 209 1
36 | 300.41B.114 BOM (6 3y0beB) PTO shaft (of 6 teeth) 1

300.41B.114A | BOM(8 3yObeB) PTO shaft (of 8 teeth) 1
37 | GB276-89 Tommmumank 206 MapuKOBBIN paIdaIbHBII Ball bearing 206 I
38 | GB894.1-86 Kounb11o cronopHoe HapyKHOeE 35 Circlip for shaft 35 1
39 | GB893.1-86 Koub1o cromoproe BHyTpeHHee 72 Circlip for hole 72 1
40 | GB276-89 [Moammnmuk 207 1mapHKOBEIH pagHanbHBIH Ball bearing 207 1

Koraa cran
41 |250.41 A.101 Ban nepsuunbiii Penykropa BOM(2x4) Driving gear shaft (540/730) 1 OJIMHAKOBBIM
Korna cran

250.41A.101A | Ban nepBuunsii Pegykropa BOM(4x4) Driving gear shaft (540/730) 1 0/INHAKOBBIM
42 | GB276-89 [Topmmumuuk 108 mapuKoBbIi pajauaibHbIH Ball bearing 108 1
43 | GB13871-92 Canbauk FB40x62x8 Oil seal FB40x62x8 1
44 1 300.41B.125 Konp110 cTonopHoe cajibHuKA Oil seal blocking ring 1
45 | GB3452.1-82 Koneuo ynnoraurensHoe 80x2,65 O-ring seal 80x2.65 1
46 | 300.41B.115-1 | Kopryc moammnHuKa Cover 1
47 1300.41.011 Kosxyx 3ammtabiiit BOM PTO shaft shield 1
48 | GB97.1-85 [11aii6a 8-140HV Plain washer 8-140HV 1
49 | 300.41.012 KoskyxX 3alMTHBIH Bajla KapJaHHOTO PTO shaft safety cover 1




15. Topmo3sa 3aguue (Brake)




Ne Karajoxubii Koa-so B | IIpumeuanue
Ha3panmne Name
n/n HOMep pazaene
1 GB5783-86 boat M12x35 mecturpanHas rojoBka Hex. head bolt M8x25 8
2 GB93-87 I'posep 8 Spring lock washer 8 8
3 GB6170-86 I'alixa M 16 mecturpannas Hex. nut M16 1
4 GB93-87 I'poBep 16 Spring lock washer 16 1
5 1200.43.107 Bouit ¢ miecturpanHoit rosoBkoit Hex. head bolt 2
6 200.43.102-1 Kpblllika TOpMO3HOT0 MEXaHU3Ma Brake cap 4
7 1200.43.132-1 ITpokia Ky KpbILKK TOPMO3HOIO MEXaHU3Ma Brake cap gasket 2
8 1200.43.124-1 IIpyxuHa Bo3BpaTHAasi BHYTPEHHsIs Inner return spring 1
9 |200.43.105 Konoaka Topmosznas Brake shoe 4
10 |{200.43.109-1 Hakuazika TOpMO3HO# KOJIOKH Brake shoe piece 4
11 | GB875-86 3akuenka 4x13 Rivet 4x13 32
12 | GB3452.1-82 Konbuo ynnoraurensaoe 15x2,65 O-ring seal 15x2.65 2
13 {200.43.120-1 Banuk TopM0o3HO# K010 1KH brake camshaft 2
14 |200.43.123-1 [Taner TOpMO3HON KOJIOJIKH TOIEPIKUBAIOIIHIA brake anchorage 2
15 |200.43.103-1 bapaban TopMO3HOI Brake drum 2
16 |200.43.101-1 Kopmyc TopmMo3HOro Mexanusma Brake housing 2




16.Topmo3sa ynpasaenue. (Brake Operation Mechanism)

(8)




Ne | Karanoxusbi Koa-Bo B IIpumeyanue
" Ha3ssanmne Name
n/n il HoMep pasaee
1 GB91-86 et 3,2x30 Split pin 3.2x30 2
2 | GB97.2-86 I"'posep 20 Spring lock washer 20 2
3 | GB879-86 iiiTudt npyxkuHHbIH 8x40 Spring spiit pin 8x40 i
4 200.43.016 Peluar xavaromuics JIeBoi neaanu Rockerarm, left pedal 1
5 1200.43.127 [Tasier; TopMo3HO# TSIrK Pull rod pin 2
6 | 200.43.104-1 | Ban neoii nexanu TopmMosa Brake pedal shaft 1
7 1200.43.128 Bryiika perynupoBouHas Adjusting sleeve 2
8 | GB6170-86 ["aiika M 10 mwecTrrpanHas Hex. nut M10 4
9 |200.43.126 [TpyxuHa KpydeHus Torsion coil spring 1
10 1200.43.131 Ppruar pyunoro ropmosa Park brake handle 1
11 | GB879-86 ITudT 8x18 npyKUHHBII pazpe3Hoi Spring split pin 8x18 1
12 1 200.43.106 ITnacTuHa coeMHUTENbHAS NeJalleil TopMo3a Interlock piece 1
13 1200.43.130 Brynka nprmwxkumHast Press-in sleeve 1
14 | GB97.2-86 [11aii6a 10 ¢ dackoii Chamfered plain washer 10 3
15 | GB93-87 I'poBep 10 Spring lock washer 10 1
16 | GB5783-86 bont M10x25 niecturpanHas rojioBka Hex. head bolt M10x25 1
17 1200.43.017 [Tegans Topmo3a sieBas Left brake pedal 1
18 1200.43.013 ITenans Topmo3a npasas Right brake pedal 1
19 | GB894.1-86 Macnenka M10x1 Angle grease nipple M10x1 1
20 | GB97.2-86 [1Taii6a 24 ¢ dackoii Chamfered plain washer 24 1
21 | GB1153-89 Konb1o cronopHoe HapyxHoe 24 Circlip for shaft 24 1
22 |1200.43.129-1 | Tara Topmo3Has Pull rod 2
23 | GB5783-86 Bosir M8x25 miecturpanHas roJioBka Hex. head bolt M8x25 2
24 | GB93-87 I"'posep 8 Spring lock washer 8 2
25 | 200.43.135 [Tpoy1inHa npyKHUHbBI Link plate 2
26 | 200.43.125 [Tpy:kuHa pelyara TopMo3a External return spring 2
27 1200.43.119-1 | Peruar Topmosa Brake rocker arm 2
28 | GB91-86 It 2,5%20 Split pin 2.5x20 2
29 1200.43.011-1 | Topmo3s 3aanui Brake 2
30 |200.43.110 [Tpoknaaka Topmo3a 3aaHero Paper gasket 2




17. Cunenne




Ne ni/m Karaaomnbrii Ha3zsanue Name Koa-so 5 IIpumeyanue
HOMeEp pasaese
I 280.44C.101 Cuaenbe Seat 1
2 280.44C.011 KpoHIuTeitH KperieHus: CUAeHbs Seat bracket weldment 1
3 GB5783-86 Bosir M8x20 Hex. head bolt M8x20 6
4 GB93-87 I'poBep 8 Spring lock washer 8 6
5 GB97.1-85 [1laii6a 8 Plain washer 8-140HV 6
6 GB6170-86 ["aiika M8 Hex. nut M8 4
7 GB97.1-85 [ITaii6a 10 Plain washer 10-140HV s
8 GB93-87 I'posep 10 Spring lock washer 10 2
9 GB5783-86 bont M10x20 Hex. head bolt M10%20 2




18. HaBec oT costHIIa(KO3BIPEK)

(5)

Ne i/ Karanoxniit Haspanmue Name Koa-Bo 8 IIpumeuanue
HOMeEp pasaeJie
1 300.45.011 Hagec ot conHua Sunshade 1
2 300.45.102 [1nactuHa coepmnuTenbHas HaBeca oT condua | Connecting board 2
3 GB6170-86 I'aiixa M 12 wecTurpanHas Hex. nut M12 8
4 GB93-87 ['posep 12 Spring lock washer 12 8
5 GB97.1-85 I11aii6a 12 Plain washer 12-140HV 16
6 GB5782-86 Bont M12x65 ¢ wectirpatHoii rosoBKoii Hex. head bolt M12x65 4
7 GB5782-86 Boar M12x35 ¢ wectiurpaHHON roj0BKOH Hex. head bolt M12x35 4




19. HaBec ot costHua(ayra)




Ne i/ Karaxoxumrii Ha3panue Name Koa-go s IIpumeuanue
HOMep pazaeJie
1 280.46D.108 [Taneu kapkaca 6€30MacHOCTH Lock pin 2
2 GB5782-2000 | bosnt M24x100 Bolt M24x100 2
3 280.46D.011 Croiika ayru 6e30MacHOCTH JieBas Left support frame 1
4 GB97.1-85 Llaiita 24 Plain washer 24-140HV 4
5 GB93-87 ['poep 24 Spring lock washer 24 2
6 GB6170-86 [aiika M24 Hex. nut M24 2
7 300.46D.114 tudt R-00pa3zubiii Spring lock pin 2
8 280.46D.012 Coeaununtens ayru 6esonactocty sepxuuii | Upper frame weldment 1
9 280.46D.013 Croiika jayru 0e301acHOCTH Npasast Right support frame 1
10 GB97.1-85 Wanba 12 Plain washer 12-140HV 12
11 GB93-87 poeep 12 Spring lock washer 12 12
12 GB6170-86 [aika M12 Hex. nut M12 12
13 GB5783-86 BonTt M12x60 Bolt M12x60 12
14 GB5782-86 Bont M16x175 Bolt M16x175 4




20. Kanotr DF240N/244N




Ne ni/m Karaxoxmuprii HasBanmue Name Koa-Bo 5 IIpumeuanue
HOMEP paszjaeiie
1 GB97.1-85 [1laii0a 8 Plain washer 8 14
2 GB93-87 I'posep 8 Spring lock washer 8 14
3 GB818-85 Boar M8x16 ¢ c(l]epplqecxoﬁ rOJIOBKOM Philips pan head screw M8x16 9
4 300.47.106 Jororun [IPOU3BOAUTENIA Brand mark plate 1 English Brand
5 350.47A.104 Bryika yrnopHas J0roTuna Brand mark cushion sleeve 2
6 300.47.113 [InacTuHa npMIKUMHas JIOrOTHUIIA Brand mark plate carrier 1
7 GB93-87 I'poep 5 Spring lock washer 5 4
8 GB6170-86 laitka M5 mecTurpasHas Hex. nut M5 4
9 250EA.47.014 KpoHiureiin kanora npasslii Right bracket 1
10 GB91-86 [rmaT 3,2x30 Split pin 3.2x30 2
11 GB&82-86 Ianer; B10x32 ¢ orBeperuem mox mrumut | Clevis pin with head B10x32 2
12 GB97.1-85 [1laii6a 10 Plain washer 10 6
13 300.47.105-1 [Tapuup coeTMHUTENBHBIN HEHTPAIbHBIH Lower hinge joint 2
14 250EA.47.013 Kpowiureiin karora JieBblii Left bracket 1
15 GB93-87 I'posep 10 Spring lock washer 10 4
16 GB5783-86 boar M10x25 Hex. head bolt M10x%25 4
17 250EA.47.011 Kanor Engine hood 1
18 250EA.47.012 Ornopa razoBoro OMOpTH3aTopa Stay bar bracket 1
19 YQ8/18 250 610 100 | AMOPTH3aTOp Ta30BbIii Gas spring 1
20 GB6170-86 [aiixa M8 Hex. nut M8 5
21 GB5783-86 bont M8x25 Hex. head bolt M8x25 3
22 350.47A.102 OcHoBanue 1Hesu npudopoB Meter cover 1
23 GB818-85 bont M5x25 ¢ cepuueckoii ronopkoi Philips pan head screw M5x%25 2
24 280.47B.118 [TnacTuna 3aMKa 3ayKUTraHus Installation plate switch |
25 200.47.120 KonsIo ynioTHuTensHOe pyneroit kononku | Rubber ring 1
26 TFT70.012 VIuloTHEHHE PE3UHOBOE Rubber bar 1
27 350.47A.101 Pewierka paauaropa Radiator grill 1




20.1. Kanot DF240E/244E




Kos-Bo B

Ne n/m Karano:xubiii HoMep HasBanmue Name IIpumeuanue
pa3zjaese
1 250-1.47.014 KpoHiureiin 3aMKoBO# Lock bracket 1
> | GB882-86 Hanen B4x20 ¢ orseperuem nox Clevis pin with head B4x20 I
IITUTAHT
3 200.20.101 Buiika Tsru 3aMka Kanorta Rod clevice 1
4 GB6170-86 l"atixa M6 miecturpanHas Hex .nut M6 1
5 GB91-86 [MmuaT 1,6x20 Split pin 1.6x20 1
6 354-1.47.110 Tsra 3amka kanora Pull pole 1
7 GB97.1-85 [11aii6a 10 Plain washer 10 +
8 GB93-87 ['posep 10 Spring Lock washer 10 +
9 GB5783-86 Bonr M10x25 mecturpanHbii Hex.head bolt M10x25 4
10 | GB93-87 ['poep 8 Spring Lock washer 8 8
11 GB6170-86 ["atixa M8 mecturpanHas Hex .nut M8 8
12 QDI16-690%x290x150-BB | AMopTH3aTOp ra3oBblit Gas spring 2
13 GB97.1-85 [1laii0a 8 Plain washer 8 )
14 GB5783-86 bont M8x25 mecturpasHHbii Hex.head bolt M8x25 +
15 GB6170-86 ["aitka M5 mecturpannas Hex .nut M5 2
16 GB93-87 ['poBep 5 Spring Lock washer 5 4
17 GB97.1-85 [11aii0a 5 Plain washer 5 2
18 | GB818-85 Bont M5x25 ¢ maposuanoii ronoskoit | Philips pan head screw M5x25 2
19 280.47B.118 [InacTuHa 3aMKa 32)KUTaHUS lrlstalllatlon‘ plate, pre-heating 1
starting switch
20 GB818-85 [lypyr ST4.8X16-C-H Screw ST4.8X16-C-H 4
21 Kpbiiuka nanenu npubopos Installation plate 1
2 200.47.120 Konb11o ynnoTHUTENBHOE PYJIEBOM Rubber ring |
KOJIOHKH
23 | 250-1.47.011 Kanor Engine Hood 1




21.Kpouibsi DF240/244/244E




: Karaxomubiii HasBanue Name Koa-so 5 IMpumeyanne
n/n HOMeEp pasaeJe
1 250D.47.031-1 KprJ]() rpaBoe I\lght mud Shield 1
2 GB6170-86 I"aiika M 10 mecTurpaHHas Hex. nut M10 4
3 GB93-87 I'posep 10 Spring lock washer 10 4
4 GB97.1-85 [aii6a 10 Plain washer 10 4
5 200.47.203 [lnacTUHA TIPUKMMHAS Lining plate 2
6 300.47.212-1 Pyuka Kpblia Handle hold 2
7 GB6170-86 ["aiika M8 mecturpannas Hex.nut M8 2
8 GB93-87 I'posep 8 Spring lock washer 8 2
9 GB97.1-85 11aii6a 8 Plain washer 8 2
10 | GB5783-86 Bosrr M8x20 1mecTurpanHbIii hex.head bolt M8x20 2
1T 1300.47.307-1 Kpoumreiin Socket fixing plate 1
12 | 200.47A.308 MapkupoBouHas TabiHyKa «ynpasieHue Sign board,position control 1

TI0JTbEMHHUKOM)
13 300.47.213-A Mapxkuposounas Tabanuka «besonacnoctey» | Safty warning sign 1
14 250D.47.021-1 Kpsino nesoe Left mud Shield 1
15 300.47.308 MapkupoBounast Tabnuuka «bezonacHoers» | Safty warning sign 1
16 300.47.309 MapkupoBouHas Tabnuuka «bezonacHoctsy | Safty warning sign 1
17 300.47.310 Mapkuposounas Tadnuuka «Beszonacnoctsy | Safty warning sign 1
18 | GB5782-86 Bbont M16x160 mecrurpanHslit Hex. head bolt M16x160 8
19 | GB97.1-85 [1laii6a 16 Plain washer 16 8
20 | GB93-87 I'posep 16 Spring lock washer 16 8
21 GB6170-86 ["aiixa M 16 Hex. nut M16 8




D
O

oo

3 %

22. DnekTpHUecKasi CHCTeMA




Nonyn | Karanowubii Hazpanue Name Ko-s0 Ilpumeuanue
HOMep pasjelie
| 550.48A.017 VYkazaresib MoBopoTa rnepeaHuii Front turn signa] Iamp DZ550 2
2 550.48A.016 Jlamna GausKHEro cBera Head lamp DZ550 2
3 254(G2.48G.025 Curuan DL-124D Horn DL-124D 1
4 300.48G.011 [TpoBoaka nepeanss Front wiring harness 1
5 300.43G.014 [TpoBO MHHYCOBO# KJIyMbl aKKYMYJIATOpa Battery cable 1
6 6-QW-TOS A]{]{yMyﬂﬂT{)p Battery 1
7 300.48G.015 Iporoz craprepa(nnocoBoii) Battery cable 1
8 QDI1332 Craprep Starting motor 1
9 800.48.112 YexoJ1 TIKOCOBOH KIEMMbI BTATHBAIOILETO Cable splice jacket 1
10 30671 JlaTuuK TeMneparyphbl ABHraTes Water temperature sensor I
11 2JF200 ["eneparop Generator 1
12 ZD150x8 Xomyt 150%8 Clingulum 10
13 10-12-55 CBeua Hakana pre-heating plug |
14 30374 JlaTuMK faBjEHUs Macia Oil pressure sensor 1
15 Vkaszarelb 1aBJIEHUS BO31yXa Air pressure meter 1
16 PT-52 AmniepmeTtp Current meter 1
17 302 Ykazarenb TeMOepaTyphbl Water temperature meter I
18 308 YKa3zareib JaBIeHUs Macia Oil pressure meter 1
19 JK260 Knarnka curnana Horn button |
20 FT111 Perynstop HanpsskeHus Voltage regulator ]
21 300.48G.012 l_[p()BO,[[Ka OCHOBHAY Main wiring harness |
22 ZD300x%8 Xomyt 300*8 Clingulum 2
23 200.48B.108 Ckoba KperuieHus: poBOKK Wire clip 3
24 JK107 Buikmouarenb Gapsl 3aaneit jononuurensroii | Tail lamp switch I
25 JK107 Bhik/ouaTesnb G1MKHEro/1a1bHEro cBeTa Head lamp switch I
26 AX102 Biok npenoxpanubeneii Fuse box I
27 SG152 Pene nosoporos Flasher 1
28 JK812-1 Brikitouartenb MoBOPOTOB Turning indicator switch 1
29 JK406B 3aMOK 3aKUTaHUs Pre-heating starting switch 1




30 300.48B.107 [TnacTuHa NOJIOXKEHUH 3aMKa 3aXKUraHus Starting swich ]
31 300.48G.013 l_[p0B0,[[Ka 3a1HAA Wiring harness |
32 300.48.019 ®apa 3a1H5 Combination rear signal lamp 2
33 300.48.018 dapa 3a/1Hss JONOJTHUTEIbHAS Tail lamp 1
34 JK231B JlaTuuK HaXKaTHs NIENATH TOPMO3a Brakelight switch |
35 IB3762-84 Pasnem npuiena Trailer socket 1
36 354-1.47.307 JepixaTens pazbema rnpuiena Socket fixing plate 2
37 300.48G.016 Hepskatens curuana Horn bracket 1




23.AucrpymenTanbhblil suuk( T ool Box)

Ne Kartaiomapli Kou-Bo B | I[Ipumeuyanune
Ha3Baunue Name
n/n HOMep pasjuene
1 450.49.001 UHcTpyMeHTaNbHBIN SIHMK Toolbox 1
2 | GB97.1-85 [aii6a 10-140HV Plain washer 10-140HV 2
3 | GB93-87 I'posep 10 Spring lock washer 10 2
4 | GB6170-86 'aiika M 10 mecturpanHas Hex. nut M10 2
5 | GB5783-86 bosnt M10x20 mecTurpanHas rojoBka Hex. head bolt 10x20 2




I\

24.Cuennoe ycrpoiicTtBo yaannennoe (Swing Drawbar Frame)

YA PSS o

KaranoxHbli Koa-o B | Ilpumeuanue
HaszBanmue Name
HOMep pasjieie
1 280.53A.012-1 Ornopa CUenHOM IIaCTUHbL Swing Drawbar Frame 1
2 | GB93-87 ['poBep 16 Spring lock washer 16 8
3 | GB5783-86 bosit M16x40 miecTurpaiHas rojioBka Hex. head bolt M16x40 2
] 300.53.102 TnmmaT OBICTPOCHEMHBIH R-pin 2
5 | GB882-86 [Manen B16x75 Spindle B16x75 2
6 [300.53A.103 Tsira ClienIHOM CepbIH Drawbar plate 1
7 | GB6170-86 ["aiika M 10 mecturpannas Hex. nut M16 2
8 | GB5782-86 bonT M16x65 mecTurpanHas rojloBka Hex. head bolt M16x65 2
9 1300.53.011 [Taneii cuenHoi cepbru Spindle 1
10 |200.56.023 ITanew 3aMKOBOI Lock pin 1
11 | 300.53.104-1 KpoHuitein HuAKHHUHA cuenHoro ycrpoicrsa??? Drawbar clamping plate |




25. TonnuBubii 6ak (Fuel Tank)




" Koua-so | IIpumeu
Ne Karanoxubrii
w/n HOMED Ha3zpanue Name B anue
pazaese
1 200.50.011 Kppinika ToruiHoro 6aka Fuel tank cap 1
2 200.50.012 DOubTp ceTYaThli TOILIMBHOIO Daka Fuel strainer i
3 250-1.50.013A KpoHinTeliH KperjieHusi akkyMmyJisitopa Fule tank strap 1
4 1200.50.101 [Toaymika pe3uHoBasi BepXHsist Upper rubber pad 2
5 200.50.014A TorumBHbI Oak Fuel tank |
6 200.50.106 [Toyuika pe3uHoBast nepeaHss Front rubber pad 2
7 1 200.50.107 [Toxymika pe3uHoBas 3a/HAs Rubber pad 2
8 |250-1.50.011-1 Onopa TorIMBHOro Oaka Fuel tank cradle 1
9 | GB97.1-85 [11aii6a 10 Plain washer 10 8
10 | GB93-87 I'pogrep 10 Spring lock washer 10 11
11 | GB6170-86 ["atixa M 10 mecturpanHasi Hex. nut M10 5
12 1 GB5786-86 bont M10x20 mecTurpannas rojioBka Hex. head bolt M10x20 4
13 | GB3541-83 [11aii6a 12(He cranapTHas) Washer 12 4
boust nycrorensiii M12x1.25 ¢
14 | GB3451-83 HICCTUIPAHHOMN TOJIOBKON Hollow hex.head bolt M12x1.25 1
15 | GB5786-86 bont M12x1.25x20 mecturpannas ronoska | Hex.head bolt M12x1.25x16 |
TpyOka TOIIMBHEIH OaK - TOIUIHBHBIH
16 | 200.50.015 bunbTp Fuel delivery pipe 1
TpyOxa rormBHas ¢unstp - THB 8A- Rubber fuel pipe fuel delivery 8A-
17 | GB3452-83 300 300 1
[Inactuna ycraHOBOYHAs TOIUIMBHOTO
18 |200.50.117 dunsTpa Support plate fuel filter 1
19 | C0506B OuibTp TOTUIMBHBIM B cOope Fuel Filter 1
20 | GB5783-86 bont M8x20 miecTurpaHHasi roJloBKa Hex. head bolt M8x20 2
21 | GB5783-86 bont M8x30 nmiecturpannas roiaoska Hex. head bolt M8x30 1




14

26. lloxbeMHBbIH MeXaHU3M 0€3 THAPABJNYECKOro BbIX0Aa
(Hydraulic Power Lifter without outlet and return pipe)

15 16 17 16 16 18 19 20 21 16 17 2o 23 24 (25126 27 28 (29




" Koua-so | IIpumeu
Ne Karanoxubrii
w/n HOMED Ha3zpanue Name B anue
pa3iene
1 GB5783-86 bont M10x25 mecturpasHas rojioBka Hex. head bolt M10x25 2
2 | GB93-87 I'poBep 10 Spring washer 10 6
3 [200.55.105 [Tajien 10 bEMHOIO pblyara Lift arm pin 2
4 | GB93-87 ['posep 16 Spring washer 16 2
5 | GB6170-86 ["atixa M 16 miecturpantasi Hex. nut M16 2
6 | GB93-87 ['porep 14 Spring washer 14 4
7 | GB5782-86 bonr M14x60 mecTurpannas rojoBka Hex. head bolt 14x60 4
8 [200.55.114-1 Kpsllka ruipouiIng/pa Cylinder cover 1
9 1200.55.118-1 Kitanan 3anopHslil ruIpolMIMHIpa Hydraulic lock valve 1
10 | GB3452.1-82 Konpbuo ymnoraurensHoe 6,3x1,8 O-ring seal 6.3x1.8 2
11 | JB1002-77 [1laii6a 22 Washer 22 1
12 | 200.55.112-1 ["alika knanana 3amopHoro Valve-pole nut 1
13 | GBR79-86 [ITudT 5x24 1UIHHIPUYECKHI Pin5x24 1
14 | 300.55.020 BenTuiib 3aopHoro KianaHa Handwheel assy 1
15 | GB3452.1-82 Kombio ymoraurenshoe 10,6x1,8 O-ring seal 10.6x1.8 2
16 | GB3541-83 [1laii6a 14 Washer 14 4
17 | IJB1060-77 Bost mitynepa M14x1,5 PlugM14x1.5 2
18 | 200.55.124 Bosit M14x1,5 mecturpansas rojioBka Hex. head bolt M14x1.5 1
19 | 200.55.165 XoMyT uKcaumu MacionpoBoja Clamping plate 1
20 | GB5782-86 Bosit M12x50 miecTurpasHblit Hex. head bolt M12x50 1
21 | 200.55.022-1 Tpyba BeITycKHast Out-let pipe 1
22 |200.55.013 Tsira OTKIIFOYEHHS THAPOPACTIPEISITUTENS Linkage rod 1
23 | GB91-86 [HmnuaTt 2x16 Split pin 2x16 2
24 | 200.55.119-1 OrpaHuunTens X0/1a Limit spot 2
25 | GB6170-86 ["aiika M8 mecturpannas Hex. nut M8 3
26 | GB5783-86 bonT M8x25 mecturpanHblit Hex. head bolt M8x25 2
27 1200.55.106 Pelyar noapeMHbII Lift arm 2
28 |200.55.120 [Tanen mogbeMHOT0 phlvara Linkage pin 1
29 | 200.55.107 [ITa#i0a orpanuunTENbHAA NOIBEMHOTO Clamping plate 2
pblyara
30 | GB3452.1-82 Konbuo ynnoruurensuoe 87.5x3,55 O-ring seal 87.5%3.55 1
31 |200.55.115-1 [{MIHHIp THAPOHABECHOTO MEXaHH3MA Cylinder 1




32 | GB93-87 ['poep 12 Spring washer 12 1
33 | GB3451-83 [ITaii6a 10 Plain washer 10 1
34 | 300.55.132 ConyH ruIpOHaBECHOI0 MEXaHu3Ma Vent bolt 1
35 |200.55.101-2 Kopnyc nogsemHuka Lift case 1
36 | GB93-87 I'pogep 8 Spring washer 8 3
37 | GB70-85 Bour 8x25 Bolt 8x25 1
38 | GB5781-86 Bosit M8x75 mecturpannpiii Hex. head bolt M8x75 1
39 1200.55.102 Brynka pacnophas Spacer sleeve 2
40 |200.55.103A BryJiKa BaJIano beMHOr0 Bush 2
41 | GB3542.1-82 Komnsio yriorHutensHoe 38.7x5.3 O-ring seal 38.7x5.3 2
42 | 200.55.104 Kosb1io ynopHoe Retainer ring 2
43 | 200.55.122 Kpslika npyKMMHAs TUIaCTHHEI Kpydyenus | Retainer plate 1
44 | GB97.1-85 [1laii6a 10 Plain washer 10-140HV 1
45 1200.55.014 [lnacTuna BeroMas orpaHuvUTENIs X0/1a Driven plate 1
46 |200.55.016 [Tnactuna Beaymas OrpaHu4YUTeNs X0/1a Drive plate weldment 1
47 1200.55.121 [Ipy:xuna kpyuenus Torsion spring 1
48 | GB5783-86 Bont M10x30 mecturpansas roJiopka Hex.head bolt M10x30 4
49 | 280.55.017 Kpouinreiin BepxHeii Tsru Hitching plate 1
50 | 200.55.108-1 Poruar noAseMHBIH BHYTPEHHHH Inner lift arm 1
51 | GB879-86 ITudT 6x50 npyxunHbIii pazpe3Hoi Slotted spring pin 6x50 1
52 1200.55.109 [1ITok nopiHs Piston push rod |
Konb1io yrotautensioe XY 75 nopiiss
53 1200.55.117-1 0IbeMHHUKA Y X-seal D75 1
54 | 200.55.116-1 [lopiueHs ruApOLMIMHIpA TOIbEMHHUKA Piston 1
55 | GB3452.1-82 Koo ymiornurensioe 69x3,55 O-ring seal 69x3.55 1
56 |200.55.110 Ban noabemubIit Lift shaft 1




27. IllonbeMHBIH MEXaHU3M € THAPABJIHMYECKHMH BbIXOAAMH.
(Hydraulic Power Lifter with outlet and return pipe)

13w 14 15 16 18 . 20 o 22 (232422 25726 27 29 30 2

iy

\

o \‘i
8[\2\47\% )

|




" Koua-so | IIpumeu
No Karanoxnblii
w/n HOMED Ha3zBanune Name B aHHe
pasneie
1 GB5783-86 bont M10x25 mecturpasHas rojioBka Hex. head bolt M10x25 2
2 | GB93-87 I'poBep 10 Spring washer 10 6
3 1200.55.105 [Tajien 10 bEMHOIO pblyara Lift arm pin 2
4 | GB93-87 ['posep 16 Spring washer 16 2
5 | GB6170-86 ["atixa M 16 miecturpantasi Hex. nut M16 2
6 | GB93-87 ['porep 14 Spring washer 14 4
7 | GB5782-86 bonr M14x60 mecturpannas roioBka Hex. head bolt 14x60 4
8 1200.55.114-1 Kpsllka ruipouiIng/pa Cylinder cover 1
9 1200.55.118-1 Kitanan 3anopHslil ruipoluIMHapa Hydraulic lock valve 1
10 | GB3452.1-82 Konpbuo ymnoraurensHoe 6,3x1,8 O-ring seal 6.3x1.8 2
11 | JB1002-77 [11aii6a 22 Washer 22 1
12 | 200.55.112-1 ["alika knanana 3amopHoro Valve-pole nut 1
13 | GB879-86 [ITudT 5x24 1UIHHIPUYECKHI Pin5x24 1
14 | 300.55.020 BenTuiib 3aopHoro KianaHa Handwheel assy 1
15 | GB3452.1-82 Kombio ymoraurenshoe 10,6x1,8 O-ring seal 10.6x1.8 2
16 | GB3541-83 1laii6a 14 Washer 14 4
17 | JB1000-77 Bost mitynepa M14x1,5 PlugM14x1.5 2
18 |200.55.124 Bosit M14x1,5 mecturpanHas rojoBka Hex. head bolt M14x1.5 1
19 | 280.55.020 TpyOka BbIycKHas Out-let pipe 1
20 | GB5782-86 bonr M12x50 mecturpanHasi roJioBKa Hex. head bolt M12x50 1
21 | 280.55.022 TpyOka BeITycKHast Oil return pipe assy 1
22 | GB91-86 [Mrumnt 2x16 Split pin 2x16 2
23 | GB97.1-85 [11aii6a 8-140HV Plain washer 8-140HV 1
24 | 200.55.013 Tsra OTKIHOYCHUSA THAPOpACIIPEICIIUTENS Linkage rod 1
25 ]200.55.119-1 OrpanuuuTens xojaa Limit spot 2
27 | GB5783-86 bont M8x25 mecturpanHasi rojoBka Hex. head boltM8x25 2
28 1200.55.106 Peryar noabseMHbiit Lift arm 2
29 1200.55.120 IITudr coeqHUTENbHBII Linkage pin 1
[ITaii6a orpaHuuUTEILHAS OBEMHOIO
30 |[200.55.107 phlyara Clamping plate 2
31 | GB3452.1-82 Kospuo yrmnoruurensHoe 87.5x3.55 O-ring seal 87.5x3.55 1
32 | 200.55.115-1 [{uuHAp rHIPpOHABECHOTO MEXaHU3MA Cylinder 1
33 | GB93-87 I'posep 12 Spring washer 12 1
34 ]200.55.111-2 ConyH THIpOHABECHOT0 MEXaHHU3Ma Vent bolt 1




35 1200.55.101-2 Kopmnyc nogsemMHuKa Lift case 1
36 | 200.55.102 Bryiika pacniopHas Spacer sleeve 2
37 |200.55.103-1 BryJika Basa noxbeMHOr0 Bush 2
38 | GB3542.1-82 Kouplio yrioraurensHoe 38,7x5,3 O-ring seal 38.7x5.3 2
39 |200.55.104 Kounb1o ynopnoe Retainer ring 2
40 |200.55.122 Kpbllika npukKuUMHas TPYKHHBI KpydeHusi | Retainer plate i
41 | GB91-86 HImmnT 3,2x20 Split pin 3.2x20 1
42 | GB97.1-85 [1laii6a 10-140HV Plain washer 10-140HV 1
43 | GB5783-86 bonT M8x25 mecturpannas rojioBka Hex. head bolt M8x25 1
44 1200.55.014 [InacTHHa BegoMas orpaHHUMTEIIS X0 Driven plate 1
45 1200.55.016 [InacTuna Bexyiias orpaHH4UTEIs X0 Drive plate weldment 1
46 | 200.55.121 [Ipyxuna kpyueHus Torsion spring 1
47 | GB5783-86 Bosr M10x30 mecturpannas rojiopka Hex.head bolt M10x30 4
48 | 280.55.017 Kponireiitn BepxHeit Taru Hitching plate 1
49 | 200.55.108-1 Poryar moabeMHbIH BHYTpEHHUH Inner lift arm 1
50 | GB879-86 [Itudt 6x50 npyxunHbIl pazpe3Hoi Slotted spring pin 6x50 1

1 |200.55.109 [ITok mopuras Piston push rod 1

Komnpno ymnorautensaoe XY @O75 nopuiHs

52 |200.55.117-1 MOIbEMHHKA Y X-seal D75 1
53 ]200.55.116-1 [Topiens ruApOIMIMHIpPA 0 IHEMHHKA Piston 1
54 | GB3452.1-82 Koubo ymnornurensnoe 69x3,55 O-ring seal 69x3.55 1
55 1200.55.110 Bau noapemMHbIi Lift shaft 1
56 | 10Q/JBMH4-1991 [IITynep pa3pbiBHOI MyQThI Quick connector 4
57 | GB3541-83 [1laii6a 10 Washer 10 1
58 | GB6173-86 Bonr M24x2 miecturpannas rojioBka Hex. nut M24x2 4
59 1280.55.150 [Tnactuna Bracket 1




28. Pacnpeneaurens nogbemuuka(Hydrulic Oil Distrubutor)

33 32 31 30 29 g 27 26 25 24



Ne Karanoxubriii Koa-Bo B IMpumeuanue
HasBaunue Name ,
n/n HOMep pasaeiie
1 GB5783-86 boat M6x20 mecTurpaHias rojoBka Hex. head bolt M6x20 4
2 | GB97.1-85 [1laii6a 6-140HV Plain washer 6-140HV 8
3 200.55.131 Kpeinika rugpopacnpenenurens Topiesas End cover 1
4 ]200.55.132 [IpoKJiajKa KpbILKHA THAPOPACIIPEIEITUTENs Paper gasket i
Square head oil plug
5 | GB3289.31-82 [Ipobka macisiHast rugpasiarueckoro pacnpegennrens | R1/4 1
6 | 200.55.126-A Koprnyc pacnpenenurens Distributor body 1
7 | GB93-87 I'posep 8 Spring lock washer8
8 | GB70-85 Bost M8x25 noj BHYTpeHHHH LIECTHIPAHHUK Hex. socked cap screw
9 | GB5782-86 bont M8x75 miecturpanHas rojioBka Hex. head bolt M&x75 1
10 | GB880-86 [tudr 6x30 s apuyeckuii Pin 6x30 1
11 | GB91-86 [TudT nunuaapuyeckuii 1,6x10 Split pin 1.6x10
12 | 200.55.128 Bunka rujipaBirueckoro pacnpeeamurens Fork 1
13 [ GB3452.1-82 Konbno ynnoraurensnoe 10,6x1,8 O-ringseal 10.6x1.8 1
14 | 200.55.018-1 Prlyar ruipaBiMyeckoro pacrnpeienuTens Handle assy |
15 | 200.55.149 PyKosiTKa ruipaBiiudecKoro pacipeieauTens Handle 1
16 |200.55.129 bonr perynnpoBouHsIii Positioning bolt 1
17 | GB3451-83 [laii6a meanas 14 Copper washer 14 1
18 | 200.55.130 [TpyxuHa mapuka Positioning spring 1
19 | GB5782-86 bonT M6x60 mecturpannas rojioBka Hex. head bolt M6x60 1
20 | GB308-86 mapuk 9,5 cranbHOH Steel ball 9.5 1
Kopnyc mexanu3ma ynpapicHHs
21 |200.55.123 pacrpeaeaIuTeIbHOro KiiarnaHa Fork box 1
22 ] 200.55.125 [Tpoknaaka npomexxyrounas ruapopacnpenenutens | Paper gasket 1
23 | 200.55.127 Knanan pacnpeaenurenbHblii Sliding valve 1
24 | GB879-806 [tndT 6x22 npy;KUHHBIH pa3pe3HOH Slotted spring pin 6x22 1
25 | GB3452.1-82 Kosbiio yroturenbHoe 15x2,65 O-ringseal 15x2.65 2
26 | GB3452.1-82 Kosbuo yroraurenstoe 10,6x2,65 O-ringseal 10.6x2.65 1
27 |200.55.138 Ceu10 11apuKa HeMmoABHIKHOE Pad 1
28 | GB308-84 [Hlapuk 9 crainbHOM Steel ball dia.9 1
29 ] 200.55.137 Ce10 mIapuKa 1noABHXKHOE Ball seat 1
30 |200.55.136 Yex o npyKuHbI Sleeve 1
31 | 200.55.135 [TpyxuHa peAyKIHOHHOTO KJIarnaHa Safty valve Spring 1
[Ipoxnazka peryiupoBoYHasi THAPABINYECKOTO
32 1200.55.134 pacnpeeuTeNns Adjusting shims 2~5
33 ]200.55.133 ['He3/10 NPYKUHBI Plug 1




29. HaBecHOM MEeXaHHM3M

32 33 34 ?5 36 8
\é\};ﬁ /!

ij
%

37 38

OLD




Ne o/ Karanoxubiid Hasamme Name Koa-go B | IIpumeuanue
HOMEP paszjaeie
1 200.56.103 Och HIDKHUX TAT COETMHUTENbHAS Lower link shaft 1
2 . . . Right check chain fixation
300A.56.026 | KpoHIITEHH OrpaHHYMUTEIBLHOM TATH JIIPABBINA plank 1
3 GB91-86 [InmunaT 4x28 Split pin 4x28 2
4 GB97.1-85 [1aii6a 14 Plain washer 14 2
5 GB882-86 [Hanen 14x55 pin 14x55 2
6 200.56.025-2 | Buska npeioxpanuTenabHas 3aaHss Front check chain screw 2
7 GB6172-86 Taiika M14 Hex .nut M 14 2
8 GB1152-79 Macnenka M10x1 Grease nipple M10x1 5
9 200.56.125 BTryiika perynupoBounas Check chain screw 2
10 200.56.024-1 | Peruar HukHuUi Short Lower link weldment 2
11 200.56.026-1 | llenb npenoxpaHuTeIbHAS NEPeIHSSA Back check chain weldment 2
12 200.56.101-1 | IImumaar R o6pasmbiit R-pin 2
13 GB5782-86 bosit M16x55 Hex. head bolt M16x55 2
14 GB93-86 I'porep 16 Spring lock washer 16 2
15 GB6170-86 I"atika M16 Hex .nut M16 2
i6 GB882-86 [Tasien B16x45 Pin shaft B16x45 2
17 GB6171-86 ["aiika M20x2 Hex .nut M20x2 2
18 200.56.102 [IpyxuHa ppr4aroB HHKHHX Check spring 1
19 200.56.016 [Tasnen BepxHei AT Coupling pin of upper link 2
20 200.56.020 Buiika packoca BepxHsis lift rod skewer 2
21 200.56.111 Ilapuup packoca Cross joint 2
22 200.56.019-1 | BunT perymupoBOYHBIi BEPXHEH TATH MEpeIHMI Upper link screw check chain 1
23 200.56.018 Brynka BuHTOBas BepXHeH TATH Upper link check chain 1
24 GB6171-86 | l'adika M22x2 Hex .nut M22x2 2
25 200.56.017-1 | BuHT peryMpOBOYHBINH BepXHEH TIATH 3aHUH Lower link weldment 2
26 GB91-86 [rmunT 3.2X26 Split pin 3.2x26 1
27 GB882-86 | ITaneu B16x80 Pin shaft B16x80 2
28 200.56.011 [Manen 3amkoBoO# Kock pin 8
29 200.56.027 | Brynka packoca BUHTOBAs pEryJIMPOBOYHAS Lift rod check chain 2
30 200.56.022 | Bunka packoca HUKHSS Lower clevis of lift rod 2




31 300A.56.029 | KpoHiireitH orpaHUUUTENIbHOM TATH JIEBBI Left check chain fixation plank 1
32 280.56.023 | KpoHIUTeWH OrpaHMYUTE/IHOM TSATH JIEBbIH Left-front check chain 1
33 280.56.020 | Cepbra coeAMHUTENBHAS Front Check Chain 2
34 GB97.1-85 | laiiba 12 Plain washer 12-140HV 2
35 GB91-86 HTruaT4Xx20 Split pin 4x20 2
36 300.56.155-1 | Brynka perynupoBo4Has Adjusting sleeve 2
37 GB6170-86 | l'aiixa M 16 mecturpansas Hex. Nut M16 4
38 280.56.019 | Ilens npegoxpaHuTelIbHas (IEpeIHsIsN) Rear check chain 2




30. 'mapaBan4veckasi cucTeMa TPaKTaKTOpa (MeXaHHYeCKoe PyJieBoe yIpaBJeHHeE)

/

o N




Ne n/n Ka‘r::::::;c;mm HasBanue Name l;‘;g;z: Mpumeuaie
1 GB5783-86 Bont M8x16 mecturpaHHbiii Hex. head bolt M8x16 2
2 GB93-87 ['poBep 8 Spring lock washer 8 4
3 200.58A.108 Kpeinika ¢unbsTpa ruapaBnuku End cover 1
4 (GB3452.1-82 Konbuo ymnoraurenssoe 53x2,65 O-ring seal 53x2.65 1
5 200.58A.109 [Ipyxuna ¢puasTpa rupaBIrKu Pressure spring 1
6 200.58A.015 OuIbTp Filter 1
7 200.58A.016 Kopnyc dunbTpa Filter box 1
3 GB3541-83 bont M18x1.5 Hollow bolt M18x1.5 1
9 200.58A.014 MEkacnornpoBoJ1 BIyCKHO#M (Hacoc-pacipe/ieIuTeNb) Distributor inlet pipe 1
10 200.58A.102 IITyLep coeAMHUTENLHbIH Vitta join 1
11 GB3541-83 [HTaii6a 18 Washer 18 1
12 CBN-E306L Hacoc mecrepenuarsiiit CBN-E306L (1eBoro BpauieHus) Gear pump | frfciiLeft

3 GB93-87 ['posep 10 Spring lock washer 10 2
14 GB5782-86 Bont M10x100 Hex. head bolt M10x100 2
15 GB3452.1-82 Koubiio ymaotuurensuoe 53%2.65 O-ring seal 53%2.65 1
16 GB5783-86 boat M8x25 Hex. head bolt M8x25 2
17 200.58A.011 Macnonposoj Suction pipe weldment 1
16 250.58A.012 XomyT Hose clip 2
19 200.58A.131 Ha'[’pyﬁo}( Pastent plpe 1
20 GB3541-83 [11aii6a 14 Washer 14 2
21 GB3541-83 bosr M14x1,5 bolt M14x1.5 1
22 200.58A.130 IIpoknanka Paper gasket 1
23 GB5783-86 [ITynep M8x20 Hex. head bolt M8x20 2




30.1 N'mapaBan4yeckasi cucTeMa TPaKTaKTOpa (rHAPABJIAHYECKOE PYyJieBoe YIpaBJIeHHE)




Ne o/ KaranoxHblii Hassanme Name Koa-Bo B | IIpumeuanue
HOMep pasuelie

1 200.55.124 bouit (haHieBbIi Hollow bolt 1

2 JB892-1977 Kosb11o ymiotauTensHoe 14 A E 14 2

3 254-1.58.020 MacnonpoBo/1 BIyCKHOM pacipeaeTuTess Distributor inlet pipe 1

) 300.58.120-1 drnanell CoeTMHUTENbHbIH Fixed join 1

5 Mydwua coenunurensHas 12" R1/2Quick connector 1

6 254-1.58.021 MacnonpoBo/1 coeTMHUTENLHBIIH Hose assy 1

7 JB892-1977 [ITaii6a 20 Washer 20 2

8 254D.40.165 bont M20 x1,5 ¢aniessrit Hollow bolt M20x1.5 1

? CBN-E314L. Hacoc mecrepenyatslii (JIeBOro BpaiieHus ) Gear pump 1 ifeLeft
10 GB3452.1-82 Konsio ynnoraurensHoe 20x2,65 O-ring seal 20x2.65 1

11 GB93-87 I'poBep 8 Spring lock washer 8 9

12 GB5783-86 boar M8x50 Hex. head bolt M8x50 3

13 254.58.011 Tpy0Oa BryCKHasi MacisiHOro Hacoca Suction pipe weldment 1

14 JB/T8870-99 Xowmyt 2A (25-38) Hoop 2A (25-38) 2

15 HG4-761-74 HInanr 19x30%270 Hose 19x30x270 1

16 254-1.58.019 Kpbiiika ¢puasTpa rupaBiuKku Yy % i i MR 1 1

17 GB5781-86 bosir M8x16 Hex. head bolt M8x16 4

18 304.58A.111 [Tpoxnanka GuIbTpa rujapaBIuKnd PR 1

19 304.58A.109 [IpyxunHa GpuibTpa ruipaBIuku K 1

20 304.58A.020 [Inactuna npusKMMHas GUIbTpa THAPABIUKK | L% FEME A1 1

21 GB3452.1-92 Kosb110 yrioTHHTENbHOE 65X3,55 O-ring seal 65x3.55 1

22 304.58A.134 Komb110 pe3uHoBOe()HIIBTPA IHAPABINKH 5 2 4 ]

23 304.58A.016 DOUABTP THIPABIHKH eI A 1

24 GB5782-86 bont M8x55 Hex. head bolt M8x55 2

25 304.58A.101 ITpoxnaaka xopryca GpuiIbTpa rUAPABIUKH Paper gasket 1




€

No ni/nt Karanoxnbii Hazpamme Name Koa-go B ITpumeuanue
HOMep pasaeJe
1 GB6170-86 I"ajika M 12 mecturpannas Hex.nut M12 2
2 GB93-87 I'posep 12 Spring lock washer 12 2
3 GB93-87 11aiiba 12 piain washer 12 2
4 250.73.101-1 IIpoTuBoBec nepeHmii Balance weight block 4
5 250.73.104 CTspKKa IPOTUBOBECOB TMEPEJHUX Double end stud,clamping type 1




33. PamaFrame (2x4)




Ne Karajoxublii Koxa-Bo B IIpumeuanue
a/n moMep Ha3Banmue Name pazsene
1 GB93-87 I'poBep 12 Spring Lock washer12 16
2 | GB5783-86 boit M12x35 Hex.head bolt M12x35 16
3 250E.30.011 Pama (0CcTOB) Frame I
250-2.30.011 Pama (0cTOB) Frame 1
4 1250.30.104 Omnopa paguaTopa jeBas Left bracket of water tank 1
5 | GB93-87 I'posep 8 Spring Lock washer 8 10
6 | GB5783-86 bont M8x20 miecturpaHHsblIii Hex.head bolt M8x20 8
7 | 250EA.30A.011 | Kponureiin yctaHOBKM IPOTHBOBECA Assistant weight support 1
8 300.31.011 Cepbra OyKCMPOBOBYHAsI [1EPEIHSIS Front drawbar 1
9 GB6170-86 ["alixa M 14 Hex .nut M 14 2
10 | GB93-87 I'poBep 14 Spring Lock washer14 2
11 | GB5782-86 bont M14x50 Hex.head bolt M14x50 2
12| 250.30.116 Kpounureitn juis pyyku 3anycka JBUratess Starting crank gate 1
13 | GB5783-86 bont M8x16 Hex.head bolt M8x16 2
14 | GB5782-86 bosatr M16x45 Hex.head bolt M16x45 4
15 | GB93-87 I'posep 16 Spring Lock washer16 4
16 | GB6170-86 ["aiika M 16 Hex .nut M16 4
17 1250.30.103 I1acTiHa 3aIUTHAsA AKKYMYJIATOpa HHKHSS Battery defending plate 1
18 1250.30.122 [IacTiHa 3amMTHAs aKKyMYJIiTOpa BEPXHss Up battery defending plate 1
19 1250.30.012 3aK1M aKKyMYJISITOPHO# OaTapeu Battery clamping plate assy 1
20 | GB6170-86 I"aiika M6 Hex .nut M6 6
21 | GB97.1-85 [11aiiba 6 Plain washer 6 3
22 1250.30.102 bonT 3akumMa akKymyJIsTOpHO#H OaTapeu Battery clamping boit 3
23 1250.30.101 Ornopa akKymyJsitopa Battery bracket 1
24 | 250.30.105 Onopa paauaropa rpasasi Right bracket of water tank 1




Frame (4x4)

33.1 Pama




Ne | Kara/joxubli Koua-Bo B
HazBanue Name IIpumeuanue
n/n HOMeEP paszjaeiie
1 GB93-87 I'poep 12 Spring Lock washer12 16
2 GB5783-86 bost M12x35 Hex.head bolt M12x35 16
3 254.30.011 Pama (ocTOR) Frame 1
4 250.30.104 Onopa paauaTopa Jieas Left bracket of water tank 1
5 GB93-87 I'posep 8 Spring Lock washer 8 8
6 | GB5783-86 bont M8x20 mecTurpaHHblit Hex.head bolt M8x20 1
7 250EA.30.011 | KpoHiuTeitH yCTaHOBKH IPOTHBOBECA Assistant weight support 1
8 300.31.011 Cepbra OyKCUpOBOBYHAs ITEPEIHAA Front drawbar 1
9 GB6170-86 ["aiika M 14 Hex .nut M14 2
10 | GB93-87 I'posep 14 Spring Lock washerl4 2
11 | GB5782-86 Bont M14x50 Hex.head bolt M14x50 2
12 [250.30.116 Kponmreitn 1 pydks 3anmycka apuraresns | Starting crank gate 1
13 | GB5783-86 bost M8x16 Hex.head bolt M8x16 4
14 | GB5782-86 Boint M16x45 Hex.head bolt M16x45 1
15 | GB93-87 I'posep 16 Spring Lock washer 16 +
16 | GB6170-86 I"aiika M16 Hex .nut M16 1
17 [InacTuna 3ammTHas aKKyMyJIsTopa
250.30.103 HUKHAS Battery defending plate 1
18 | 250.30.122 [nacTuna 3amuTHas akKyMyJsiTopa Up battery defending plate
BEPXHSAA 1
19 [250.30.012 3aKUM aKKyMYJIATOpPHOH Oarapeu Battery clamping plate assy 1
20 | GB6170-86 I"atixa M6 Hex .nut M6 6
21 | GB97.1-85 [11aii6a 6 Plain washer 6 3
22 | 250.30.102 bount 3auma akkymynsiTopHoii batapen Battery clamping boit 3
23 ]1250.30.101 Onopa akKymyJsiTopa Battery bracket 1
24 | 250.30.104 Onopa paauaTopa rnpasas Right bracket of water tank 1




34. Ilepennene Beayuue kouaeca. (Front drive wheel) 4x4

k9
Z
Ne Karanoxublii Kou-Bo B
, Hassanue Name IIpumeyanue
n/n HoMmep pasaeje
1 254-1.32.011 Jluck nepennero xoneca 5,00-12 Wheel rim 5,00-12 1X2
204.32.011-1 Jluck nepeanero koseca 6,00-12 Wheel rim 6,00-12 1X2
2 GB/T2979-1999 Kawmepa 5,00-12 Tube 5.00-12 1X2
GB/T2979-1999 Kamepa 6,00-12 Tube 6.00-12 1X2
3 GB/T2979-1999 [una 5,00-12 Tyre 5.00-12 1X2
GB/T2979-1999 [una 6,00-12 Tyre 6.00-12 1X2




35 . llepeannii Moct (nuddpepenuuan u onopbi) Front Driving Axle (midle)




Ne Karajoxubii Koua-Bo B
HazBanue Name IIpumeuanue

n/n HOMep pasneie

1 GB5783-86 boat M6x12 mecturpanHas rojlopka Hex. head bolt M6x12 4

2 | GB93-87 I"'poBep 6 Spring lock washer 6 4

3 GB1152-89 Macnenka M10X1 Grease cup MiUxi 2

4 1304.31.019 Topuesast KpbllKa NEpeHER 0NOPHI End cover of front pedestal 1

5 1304.31.122 IIpoxkiaka KOHIIEBOIT KPBILIKH End cover gasket 1

6 GB6170-86 I'atixa M 16 mecturpannas Hex. nut M 16 4

7 | GB93-87 I"'poBep 16 Spring lock washer 16 4

8 |254D.31.220 Onopa nepeasss Front pedestal 1 Kanannas nepenava

8 [304.31.220-2 Onopa nepeusis Front pedestal 1 ITepenaua [IIPYC

9 | GB27-88 Bont M16x65 miecturpannas rojioBka Hex. head bolt M16x65 4

10 | 304.31.219-1 Brynka nepeaneii onopel Front pedestal bush 1

IIpoknajika peryJupoBoyYHas rnepeHe

11 304.31.123-1 Kayarolieics ocu Shims for front swing axle one set

12 | GB3452.1-82 Kosnbno yrorHurtensHoe 65x2,65 O-ring seal 65x2.65 1

13 | ZB T32003-88 | Kpbiika Casing cap 1

14 | GB5786-86 Bonr M12x1,5x35 miecturpantas rojoBka Hex. head bolt M12x1.5x35 8

15 | GB93-87 I'posep 12 Spring lock washer 12 24

16 304.31.124-2 Ochb Ka4aroascs nepeaHsis Front swing axle 1

17 | GB3452.1-82 Konpuo yrorHurensHoe 69x3,55 O-ring seal 69x3.55 1

18 [304.31.116-2 Kopryc riiaBHOro npHBoia nepeaHero Main drive case 1

19 1200.38.024 IIpoGka cnuBa Macia Oil drain plug 1

20 | 12.37.149 Konbuo ymnoraurensuoe pesunomeraummueckoe | Combined seal washer 3

21 |304.31.125-1 ITpoknaaka Kopnyca moAMIKHITHAKA Shims for bearing seat one set

22 | 254D.31.022 Kopryc KoHHYeCKOM miecTepHH B cOope Bevel drive pinion assembly 1 Kapnannas nepenaya
22 1 304.31.022-1 Kopryc KOHHYECKOI 1IeCTEpHH B cOOpe Bevel drive pinion assembly 1 Ilepenaya [IPYC
23 | 254D.31.222 Onopa 3agHss Rear pedestal 1 Kapnannas mepemaua
23 | 304.31.222-2 Omnopa 3aausis Rear pedestal 1 Ilepenaua IIIPYC
24 | 304.31.221-1 Bryiika 3axHeii onopsl Rear pedestal bush 1

25 | GB3452.1-82 Koub1i0 yriotHurensHoe 69x2,65 O-ring seal 69x2.65 1

26 | 304.31.126 ITpokyazika KOHIEBON KPBIIIKH Gasket for end cover 1

27 1254D.31.127 Kpbliika KOHIIEBast 3a1HEH OMOpBI End cover of rear pedestal 1

28 | GB3452.1-82 Konpo ynmoruurensnoe 73x3,55 O-ring seal 73x3.55 1

29 | GB93-87 I"'poBep 8 Spring lock washer 8 4

30 | GB5783-86 boat M8x25 miecTurpanHas rojioBka Hex. Head bolt M8x25 4

31 |304.31.128-1 IIpoknanxa KoXkKyXxa MOJIYOCH TepeHei Gasket for Upright shaft housing 2




32 | GB5783-86 boat M10x30 mecturpanHas rojoBka Hex. head bolt M10x30 20
33 | GB93-87 I'poBep 10 Spring lock washer 10 20
34 1304.31.013-1 II{yn ypoBHsi Maciia Oil dipstick 1
35 | GB5783-86 boat M12x35 mecturpanHas rojoBKa Hex. head bolt M12x35 16
Mexanunueckoe
36 | 254D.31.233 YexoJ1 JIEBO# MepeIHeii MOJIyoCcH Left haif shaft housing i pyJIEBOE YIIPABJICHHE
PyneBoe ynpaBieHue
36 | 254G2.31A.105 | Yexoun neBoii nepeneit nonyocu Left half shaft housing 1 cI'VP
37 | GB3452.1-82 Kosbio ynotaurensHoe 160x3,55 O-ringseal 160x3.55 2
ITpoknazika Kopiyca Irj1aBHOro NpuBo/ia
38 |304.31.117-1 nepeIHero Shims for main drive case two set
39 ]304.31.014-1 Jluddepentman B cobope Differential assembly 1 2 caresuuTa
304.31.014A Jluddepennman B cbope Differential assembly 1 4 careiuiura
40 | GB119-86 Htudt A10X16 nMIMHAPUIECKUIA Straight pin A10x16 2
Mexanuueckoe
41 1254D.31.115 Yex o1 npaBoi nepeaHen noayocu Right half shaft housing 1 pyJI€BOE yIpaBlIeHUE
PyneBoe ynpaBneHue
41 | 254G2.31A.108 | Yexoun npapoii nepeHei mojiyocu Right half shaft housing 1 cI'VP
42 | GB119-86 [Htudt A10x20 1unuHAPHYECKHIA Straight pin A10x20 2
43 | 304.31.118-1 [Tpobka BeHTHIISIIIMOHHAS Vent plug 1
44 130431.119 TpyOka BeHTHIASAIHOHHAS Vent pipe 1
45 | 254D.31.234 KpoHIuTeitH IuHApa ruipoyCHITUTEIs Power steering cylinder bracket 1




36 .Ilepeanuii MmocT(JieBasi KOHEYHasI Mepeaaya)
Front Wheel Drive Axle(Left Side-Slowdown)




Ne Karanoxubrii Koa-go B IIpumeuanue
HasBsanue Name
n/n HOMep pasaeqe
1 GB6176-86 ["aiixa M 18 mecturpannas Hex. nut M18x1.5 2
2 | GB93-87 I'poBep 18 Spring lock washer 18 6
3 304.31.179 bont ¢ pe3p00oii Ha 060MX KOHIAaX(IINMUIIbKA) Double screw bolt 2
4 | GB5786-86 bosnt M18x1,5x35 mecrurpaHHas rojoBka hex. head boit M18x1.5x35 F
5 304.31.101-2 Crynuia Drive shaft 1
6 | HG4-692-67 Canpuux W50x72x7 Oil-seal W50x72x7 2
7 | HG4-692-67 Canenuk PD50x72x7 Oil-seal PD50x72x12 2
8 | GB5783-86 boar M10x30 mecTurpanHas rojoBka Hex. head bolt M10x30 20
9 | GB93-87 I'posep 10 Spring lock washer 10 26
10 | 304.31.104-3 Kpoiika cTynuis Drive shaft cover 1
11 | GB276-89 [Mogmmnuuk 209 mwapHKOBLIA paaHaIbHbI Ball bearing 209 1
12 | 304.31.102-2 Kosb110 CTONOpHOE CTYIHIIBI Fixing ring of drive shaft 2
13 |304.31.103-2 Brynka crynuusl Drive shaft sleeve 1
[Ilecrepust KoHMYecKas BeloMasi KOHEYHON
14 |304.31.132-2 nepeaaym Driven bevel gear of final drive 1
15 | GB276-89 [Mopmmumnauk 207 NapuKOBbIN pajnaibHbIH Ball bearing 207 1
16 |304.31.105-1 Ipoknajika KpbIIKH CTYTHLIBI Gasket for drive shaft cover 1
17 |304.31.228-4 Kopryc xoHeunoii nepejayu JieBblii Left final drive housing 1
18 | GB119-86 HITrdT ummnapuaecknii A10x20 Straight pin A10x20 3
19 | 304.30.130 [Ipoxnanka Boiiounas Felt washer 1
20 | 304.31.217-1 Bryska koxyxa Bajia IepeTHer0 NpaBoro Final drive housing bushing 1
21 | GB301-84 Iommmnauk 8106 mapuKoBbIH YIIOPHbIN Thrust ball bearing 8106 1
[IlecrepHsi kOHUYECKas BejiOMast
22 1304.31.131-2 rOPH30HTAILHOIO BaJia Driving bevel gear of final drive 1
23 |304.31.140 Brynka ynopuas Spacer 1
24 | 304.31.107-3 Bas BepTHKaJIbHBIN TepeIHUi TPaBbIii Upright shaft 1
25 | GB276-89 [Mommmmauk 305 mapuKOBBIN paTHATBLHBII Ball bearing 305 1
IIpoxnanka pery1upoBouHasi KOHEUHOH
26 |304.31.139 nepeaavu Adjusting shims for final drive one set
27 | GB3452.1-82 Koo ynnorHurensHoe 56x2,65 O-ring seal 56x2.65 1
28 | 304.31.137-2 Kpblika 1o nmnHuKa HHKHSIS Lower bearing cover 1
Kounb1o ynnotautensHoe
29 | 12.37.149 pe3uHOMeTaLInYECKOe Combined seal washer 1
30 | 200.38.024 IIpoOka crnuBa macina Oil drain plug 1
31 | GB1152-89 Macnenka M10X1 Grease cup M10x1 1
32 |254D.31.201 Prruar pysneBoii J1eBslii Left steering arm 1 MexaHuueckoe pyjeBoe




YIIPABJICHHC

PyinieBoe ynpasieHue ¢

32 | 254G2.31A.101 | Peiuar pyneBoii JeBblid Left steering arm 1 I'VP
33 | 304.31.202-1 BryJika pyJjeBoro peiuara Steering arm bushing 1
34 | GB5783-86 Bboat M12x35 mecTurpanHas rojioBka Hex. head bolt M12x35 4
35 | GBY3-87 i'poBep 12 Spring iock washer 12 3
36 | GB5783-86 bont M10x25 mecturpanHas rojloBKa Hex. head bolt M10x25 7
37 | GB3452.1-82 Kounbio ynnoruurensHoe 34,5x2,65 O-ring seal 34.5x2.65 1
38 | 304.31.111-3 KppbIlIka nmoAmunHuKa BepXHsis Upper bearing cover 1
39 | GB3452.1-82 Koub1io yriotHurensHoe 85x2,65 O-ring seal 85x2.65 1
[Tpoknanka peryJ1upoBouHas mecTepeH
40 |304.31.133 BEPTUKAILHOI'O BaJla Adjusting shims for the first drive one set
41 | GB276-89 [omummnunk 111 mapukoBslit pajuanbHbIi Ball bearing 111 1
42 |304.31.138 [ITaiiba cronopHas Lock washer |
43 |304.31.110-1 Kons1o 6iokupyroiiee Blocking ring of upright shaft 1
44 1204311122 MPOKJIaJ/IKa PEryJIHpoOBOYHAS Adjusting shims one set
[IlecTepHs KOHUYeCKas BeJOMast
45 |304.31.113-1 BEPTHKAJILHOTO Baja Driven bevel gear of the first drive 1
46 | 304.31.108-3 Koxyx Bana Beprukansnoro nepeanero jgesoro | Upleft shaft housing 1 Mexanuueckoe PV
46 | 254G2.31A.103 | Koxkyx Baia BepTHKalbHOrO nepenero jsesoro | Upleft shaft housing 1 ['VP
47 |1304.31.129-1 IllecTepHs KOHHYECKas BEAYLLAsH [10JIyOCH Driving bevel gear of the first drive 1
48 | GB276-89 Iommunank 208 mapukoBsli paMaibHbIH Ball bearing 208 1
49 | 254D.31.114 ITonyocs Half shaft 1 Mexanuyeckoe PY
49 | 254G2.31.106 | IToayoch Half shaft 1 I'yp
Priuar neBblii TpanenuuaaibHbIH PYJIEBOTO
50 |254D.31.120 YIIPaBJICHHS Left steering trapezoid arm 1
51 |[300.31.026 lapuup seBblit Linkage ball joint (Left) 1
52 | GB6173-86 ["aiika M16x1.5 neBas pe3nOa Hex.thin nut M16x 1.5-Left 1
MexaHuuecKoe pyJieBoe
53 | 254D.31.232 Tsara pyneras nonepeusas Steering tie rod 1 yIpaBjaeHue
PyneBoe ynpaBienue ¢
53 | 254G2.31.110 | Tsra pyneras nonepeyHas Steering tie rod 1 I'VP
54 | GB6173-86 I"ailixa M16x1.5 Hex.thin nut M16x1.5 1
55 1300.31.027 [Ilapaup npassbii Linkage ball joint (Right) 1
56 | GB6181-86 I"atika M 12 kopoHuaras Hex. thin slotted nut M 12 2
57 | GB91-86 st 3,2x22 Split pin 3.2x22 2




37 .Ilepeanuii MmocT(MpaBasi KOHEYHAas NMepeaaya)
Front Wheel Drive Axle(Right Side-Slowdown)




Ne Karajoxubii Koua-Bo B I[Ipumeuanue
Haspanmne Name
n/n HOMep pasueJie
1 GB6176-86 ["aiixa M 18 mecturpanHas Hex. nut M18x1.5 2
2 | GB93-87 I"'poBep 18 Spring lock washer 18 6
bounrt ¢ pe3p00it Ha 00oHX
3 304.31.179 KOHIaX (IIMHIbKa) Double screw bolt 2
4 | GB5786-86 Bosnt M18x1,5x35 mecrurpannas ronoska | hex. head bolt M18x1.5x35 4
5 1304.31.101-2 Crynuna Drive shaft |
6 HG4-692-67 Canbauk W50x72x7 Oil-seal W50x72x7 2
7 | HG4-692-67 Cansnuk PD50x72x7 Oil-seal PD50x72x12 2
8 | GB5783-86 boat M10x30 niecturpaHHas rojioBKa Hex. head bolt M10x30 20
9 | GB93-87 I'posep 10 Spring lock washer 10 26
10 | 304.31.104-3 Kppiika cTynuib Drive shaft cover |
11 | GB276-89 [ommmnauk 209 mapukoBslid paguansHeiii | Ball bearing 209 1
12 130431.102-2 Kossiio cTronoproe cTymuiis Fixing ring of drive shaft 2
13 | 304.3 1.103-2 BTynka cTynuusl Drive shaft sleeve 1
[ITecTepns konuyeckas BeioMas KOHEUHOH
14 | 304.31.132-2 nepeaaun Driven bevel gear of final drive 1
15 | GB276-89 [Mopmmunuuk 207 mapukoBslii paauansueiii | Ball bearing 207 1
16 |304.31.105-1 IIpokiaaka KPBILIKH CTYIHLbI Gasket for drive shaft cover 1
17 |304.31.216-4 Kopnyc koHeuHO# nepeiauu rnpaesii Right final drive housing 1
18 | GB119-86 HItudt nnmunapuuecku A10x20 Straight pin A10x20
19 |304.30.130 IIpoknanka Boinoynas Felt washer 1
20 | 304.31.217-1 Bryinka koxyxa Baja repejHero npaBoro Final drive housing bushing 1
21 | GB301-84 [ogmmnuuk 8106 mapuKOBBIH YIIOPHBIH Thrust ball bearing 8106 1
[ITectepHst KOHHUECKas BelOMast
22 1304.31.131-2 TOPH30HTAJILHOIO Bajia Driving bevel gear of final drive 1
23 1304.31.140 Bryika ynopHas Spacer 1
24 |304.31.107-3 Bas BepTuKanbHbIi niepeiHui IpaBbIi Upright shaft 1
25 | GB276-89 Ilommumnuauxk 305 mapukoBsli pajauanbHbiii | Ball bearing 305 1
IIpoxnasika peryiupoBodHas KOHEYHOMH
26 |304.31.139 nepejlayu Adjusting shims for final drive one set
27 | GB3452.1-82 Kosb1io yroTHuTenbHoe 562,65 O-ring seal 56x2.65 1
28 | 304.31.137-2 KphlIiiika mojuiunHuka HIiKHSIs Lower bearing cover 1
KoJib11o yrmaoTHUTENEHOE
29 |12.37.149 PE3MHOMETAIUTHYECKOe Combined seal washer 1
30 | 200.38.024 ITpoOka ciuBa macna Oil drain plug 1




31 | GB1152-89 Macnenka M10X1 Grease cup M10x1 1
32 1304.31.215-2 Pblyar pyneBoi JIeBbli Right linking arm 1
33 | 304.31.202-1 Brynka pyneBoro psryara Steering arm bushing 1
34 | GB5783-86 boat M12x35 mecturpaiHas rojoBKa Hex. head bolt M12x35 4
35 | GB93-87 I'poBep 12 Spring lock washer 12 4
36 | GB5783-86 bont Mi10x25 mecrurpanHas rojgoBKa Hex. head boit Mi0x25 7
37 | GB3452.1-82 Kousb1io yrotaurensnoe 34,5x2,65 O-ring seal 34.5x2.65 1
38 1304.31.111-3 KpbplKa MoANIMITHUKA BEPXHSIA Upper bearing cover 1
39 | GB3452.1-82 Konawno yrmmoraurensnoe 85x2,65 O-ring seal 85x2.65 1
IIpokinanka peryaupoBodHas IecTepeH Adjusting shims for the first
40 |304.31.133 BEPTHKAJIBHOI'O BaJia drive one set
41 | GB276-89 [Tommmmuuk 111 mapukoserit paguansaeiii | Ball bearing 111 1
42 1304.31.138 I1laiiGa cronopHast Lock washer 1
43 | 304.31.110-1 Kosnb1io 6s10kupyoniee Blocking ring of upright shaft 1
44 1304.31.112-2 ITpokiajaka peryJmpoBoYHas Adjusting shims one set
[llecTepHst KOHHUECKasE Be1OMast Driven bevel gear of the first
45 1304.31.113-1 BEPTUKAJIBHOTO BaJia drive 1
Koskyx Bajia BepTHKaJILHOTO MepeIHero Mexanudeckoe pyJieBoe
46 | 304.31.108-3 IpaBoro Upright shaft housing 1 yIIPaBJICHHE
Koskyx Basia BEpTHKAIBHOTO [E€PETHETO PyneBoe ynpapnenue ¢
46 | 254G2.31A.103 | npaBoro Upright shaft housing 1 ['VP
Driving bevel gear of the first
47 1304.31.129-1 IllecTepHs KOHMYECKas Beylas mojayocu | drive 1
48 | GB276-89 ITommmnuunk 208 mapukossiii paauansubiii | Ball bearing 208 1
MexaHu4yeckoe pyJieBoe
49 ]1254D.31.114 Ilonyocs Half shaft 1 yIpaBJeHHe
PyneBoe ynpagienue ¢
49 |254G2.31.106 | ITonyoch Half shaft 1 I'VP
Prruar nipaBelii TpanenyuuiaibHbIA
50 |254D.31.121 PYJIEBOTO YIIPABICHHUS Right steering trapezoid arm 1




38. Konnyeckasi nepeaada nepeaHero Mocra
Front Wheel Drive Axle (254D.31.022 Assembly)




Ne | Katanoxeblii Kou-Bo B
Hazpanue Name IIpumeuanne
n/n HOMeEp pazaeJie
1 GB91-86 HTmmaT 3,2x50 Split pin 3.2x50 1
2 304.31.223-1 | l'aiika kopoHUaras Castle nut 1
3 304.31.224-1 | [ipoknaaka peryJiMpoBOvHas Adjusting shims one set | one pcs for each size
4 | GB3452.1-82 | Kosb110 ymioTHUTENIbHOE 23,6X2,65 O-ring seal 23.6x2.65 1
5 1304.31.225-1 | Brynka Oil-seal seat 1
6 | HG4-692-67 | Canpauk SD35x56x12 Oil-seal SD35x56x12 ]
[Togmmmnuuk 2007106 poiMKOBBIH
7 | GB297-84 KOHUYECKHH Taper roller bearing 2007106 1
lllecTepHs Beaynias KOHUYECKOM
8§ 1254D.31.227 | nepenaun Bevel drive pinion 1 Kapaanuslit npuBoj
[IlectepHs Bemyas KOHUUECKOH
8 304.31.227 nepeiayu Bevel drive pinion 1 [Ipusox HIPYC
9 1 GB3452.1-82 | Konblo ymioTHuTenpHoe 85x2,65 O-ring seal 85x2.65 1
10 | 304.31.226 Kopnyc nogmunHuka Bearing seat 1
[oammnuuk 27306 poauKoBbIH
11 | GB297-84 KOHHYECKHA Taper roller bearing 27306 1
12 | GB3452.1-82 | Konbuo yruiorHuTensHoe 80x2,65 O-ring seal 80x2.65 1




39. Iuddepennnan nepeanero Mocra(4 careaura)
Front Wheel Drive Axle (304.31.014A Assy)




Ne Karajoxubii Koa-Bo B | IIpumeuyanue
Ha3panmne Name
n/n HOMeEp pazaeJe
1 GB297-84 [Tonmmumnmuauk 2007109 pOIUMKOBBINA YIIOPHBIH Taper roller bearing 2007109 2
2 | GB5782-86 bont M8x50 nmiecturpannas rojnoska Hex. head bolt M8x50 R
3 304.31.206 IInacTuHa 3aMKoBas DOJTOB KOHUYECKO# mecTtepHu | Lock washer for crown gear 2
4 |304.31.207 [llecTepHst KOHUYECKas BEAOMAs Crown gear 1
5 1304.31.21 OA | [laiiba mecTepHu MOJIyoCH Half shaft gear washer 2
6 |30431.211A IllecTepHsi KOHUYECKAs IOJYOCH BeJOMast Half shaft gear 2
7 | GB119-86 HITudr A8X20 Straight pin A8x20 2
8 |304.31.235 Kopniye nuddepennnana nepblii Left differential housing 1
9 | 304.31.208A Ochb caTeuTuToB Planet gear shaft 2
10 | 304.31.205A Careuut Planet gear 2
11 | 304.31.209A [1laii6a caTemura Planet gear washer 2
12 | GB119-86 gt A8X3S MIMHIPHYECKUIH Straight pin A8x35 2
13 1304.31.236 Kopnyce muddepennunana npapbrii Right differential housing 1




40. Ban npuBoJa nepeaHero Mocra




Ne i/ KfiTﬁ.]]O)KHbI Hassanme Name Koa-so B | IIpumeuanue
il HOMep pasaeiie
1| 304A.36.012 | Yexoa npuBOIAHOTO Bajia MEPeIHUIA Front housing 1
2 | GB6170-86 [aiika M8 1mecturpannas Hex. nut M8 1
3 | GB93-87 I'posep 8 Spring lock washer 8 4
4 | GB97.1-85 [1Iaii6a 8 Flat washer 8-140HV 1
51 GB5783-8 Boar M8x25 ¢ miecTHrpaHHOM rOJIOBKOM Hex. head bolt M8x25 3
6 | 304A.36.013 | KponiuTeitn yexjia mpyBOIHOIO Bajia MEPEIHETO Fixing bracket 2
7 |304.36.014 Xomyt @53 Hoop ¢ 53 1
8 1 304.36.103 Mydra coeruHuTeIbHAS PE3UHOBAS Seal sleeve 1
913043601 Xomyt D48 Hoop ¢ 48 1
10 | 304.36.016 Yex o1 npuBOIHOTO Bajia 3a/IHHIA Rear housing 1
11 | GB879-86 [ITudr 4*30 npyKUHHBIN pa3pe3Hoii Slotted spring pin 4x30 3
12 | GB3081-R82 CranbHas npososioka I -1.4 Steel wire I-1.4 ¥ need
13 | 304.36.108 [Teueaux 1IPYCa Rubber cover 2
14 | 304.36.101 KonbLo ynopHoe Support sleeve 2
15 | GB308-89 Illapuk 9 cranpHOM Steel ball 9 12
16 | 304A.36.011 | Ban npuBoa mepeHEro MOCTa HEHTPAIbHBIH Transmission shaft 1
17 | 304.36.104 Konbo ynopaoe Blocking ring (2) 2
18 | 304.36.105 IIpyxuna Spring 1
19 | 304.36.106 KonbLo ctonopHoe Seal blocking ring 1
20 | 304.36.107 Mydra npoMeKyTodHas Rear connecting-sleeve 1
21 | 304A .36.112 | Ban npuBo/ia IepeIHEr0 MOCTA 38/ (HH Rear mid-shaft 1
22 | GB3452.1-86 | Kosb1o ymoTHuTensHoe 48.7x3,55 O-ring seal 48.7%3.55 2
23 | GB5783-86 | Bont M10x25 Hex. head bolt M10x25 2
24 | GB93-87 I'posep 10 Spring lock washer 10 2
25 304.36.109 Onopa NPUBOAHOrO Bana LeHTpanbHasa Mid-shaft seat 1
26 | GB1152-89 TaBotHuua 45°M10x1 Grease cup 45°M10x1 1
27 | 304.36.110 Mpoknaaka Paper gasket 1
28 | HG4-692-67 | Canpruk PG25%42x10 Oil seal PG25x42x10 1
29 | GB278-89 | Moummamk 6020 gg‘_l;obea““g with shields 1
30 [ 304.36.113 Btynka coeguHuTeNbHaA Connecting sleeve 1




41. PaznaTtounasi kopooka (Transfer Case)




Ne Karajoxubii Kou-Bo B I[Ipumeyanue
Hazsanue Name
n/n HOMep pasnxeiie
1 304.42.101 [llecTepHs Beayias pa3gaTovyHol KOpOOKH Power Transfer gear 1
2 | GB1096-79 ITInonka C10X32 Flat key C 10x32 1
3 GB65-85 BunT M5X16 ¢ muiockoit nwimHapryueckoid ronoBkoit | Cheese head screw M5xi6 R
4 | GB93-87 I'posep 5 Spring lock washer 5 4
5 1304.42.133-1 IlnacTuna ycraHoBouHas Locating plate 1
6 | GB895.2-86 Kosb1o cronopHoe HapyxkHoe 30 Circlip for shaft 30 1
7 1304.42.104-1 Bryika pacniopHas nepesHsis Front spacer 1
8 | GB5801-86 [Topmmnunk 4524906 uronsuarsrii Needle bearing 4524906 2
9 |304.42.105 [IlecTepHs MPOMEKYTOUHASI BEPXHSISI Upper idler 1
10 |304.42.103 Bryiika pacniopnast 3aHsist Rear spacer 1
11 |304.42.116 [1laiiba ynopHas Spacer 2
12 | GB305-89 Koub1i0 cronoptoe 52/57,9 Locating snap ring 52/57.9 2
[Mommmmuuk 50205 mapukoBelit paguanbHbli ¢ Ball bearing with snap ring
13 | GB277-89 KaHaBKOM I10J1 CTOIIOPHOE KOJIBIO groove 50205 2
14 | 304.42.117 [lecTepHs TPOMEKYTOUHAS HHIKHSIS Lower idler 1
15 |304.42.118 Ban miectepHu noHMWKEHHOM Nepeavyu Lower idler shaft 1
16 | GB879-86 tudt 6x50 npy:kKUHHBII pazpe3Hoii Slotted spring pin 6X50 1
17 | GB 119-86 Itndr A8x30 nuaMHApHIEeCKUH Straight pin A8x30 2
18 |304.42.109-1 Kopnyc pa3zjarounoit kopoOku Transfer case housing 1
19 |12.37.149 KoJ1b110 YIIIOTHHTEIBHOE PE3HHOMETAJUIHYECKOe Combined seal washer 1
20 ] 200.38.024 IIpoGka cnuBa Macia Oil drain plug 1
21 | GB276-89 [opmmmuuk 304 nrapukoBbIi paauanbHbIH Ball bearing 304 1
22 | 254D.42.106-1 | llectepHs ckoIb3sIas Sliding gear 1
23 | 254D.42.107-1 | Ban pa3zaarounoi KOpoOKH Transfer case shaft 1 Kapaanuplii npusoj
23 | 304.42.107 Ban pa3gatounoi kopoOku Transfer case shaft 1 [Ipuson IHIPYC
24 | GB894.1-86 Konb1io cTonmopHoe HapykHoe 24 Circlip for shaft 24 1
25 | GB276-89 [ommumuuk 2051mapruKoBbIi paauaibHBIN Ball bearing 205 1
26 | GB3452.1-82 Kosbio yrotHutenbHoe 45x3,55 O-ring seal 45x3.55 1
27 1304.42.108 I'He310 calibHUKa Oil seal seat 1
28 | HG4-692-67 Canpauk PG25x42x10 Oil seal PG25x42x10 1
29 | GB893.1-86 Kons110 cTonopHoe BHyTpeHHEE 55 Circlip for hole 55 1
30 | 304.42.012-1 Ochb nepemMereHus Shift peg 1
31 | GB879-86 IITudT 8%32 npy)XKUHHBIH pa3pe3Hoii Slotted spring pin 8x32 1
32 | GB879-86 ITudr 5x32 npyXxuHHBIA pa3pe3Hoit Slotted spring pin 5X32 1
33 | GB3452.1-82 Konp1o ynnotaurensHoe 15x2,65 O-ring seal 15x2.65 1




34 |304.42.111 [TnacTuHa orpaHn4MBalONIas Locating plate 1
35 |254D.42.013-1 | Peruar kavarommuiics Rocker arm 1
36 | GB93-87 I'poBep 8 Spring lock washer 8 3
37 | GB5783-86 bosit M8x16 niecTurpaHHbIii Hex.head bolt M8x16 3
38 | GB6170-86 ["atixa M 12 mecturpannas Hex. nut M12 2
39 | GB93-87 I'poBep i2 Spring iock washer i2 2
40 | GB97.1-85 I11aii6a 12-140HV Plain washer 12-140HV 1
41 | GB3452.1-82 Koapuo ynnoraurensHoe 9x2,65 O-ring seal 9x2.65 1
42 | 254D.42.134 Ocp phluara pasIaTouHoM KOpoOKoii Pivot shaft 1
43 | 254D.42.133 Kouip1o ynopaoe Spacer 1
44 | 254D.42.014-2 | Ppruar paznaTouHoil KopoOKoOi Control lever 1
45 | GB96-85 [ITaii6a 12-140HV Plain washer 12-140HV 1
46 | 304.42.134 PykosiTKa ppluara pa3gaTouHoi KOpoOKH Transfer control handle 1
47 |304.42.115 [Tnacruna GuKcaluy NoJoKeHUs phluara Positioning plate 1
48 | GB308-84 [Ilapuk cranpHoM 10 Steel ball 10 1
49 1304.42.114 IIpy»una pelyara pa31aTouHol KOPOOKH Spring 1




42 . ®UIbTP BO3AYIIHBIH, 0yMaKHOI0 THIIA
Air Filter(Dry Type).




Karaxo:kubrii

Koa-Bo

Ne n/n Hazpanue Name B IIpameuanne
HOMeP
pa3iene
1 200.00.014 XoMmyT Clip 2
2 200.00.102A TpyOKa BIrycKHasi BO3/IyIIHAs Air pipe inlet i
3 200.00.013 OuibTp BO3AYNIHbIN Air filter 1
4 200.00.101 Ckoba kponurreiina Clamping piece, bracket 1
5 GB5783-86 boir M8x25 mecturpanHbii Hex.head bolt M8x25 2
7 GB6170-86 ["aiika M8 mecturpanHasi Hex. Nut M8 2
6 GB93-87 I"poep 8 Spring lock washer 8 2

¢ o]

250D10.011

KpoHuureiin kperieHus
BO3J1yLIHOTO (pHIIbTpa

Air filter bracket




43. Bo3aymnbid GHIBTP MACJASIHHOI0 THIIA

Air filter(oil type)

4 3
Ne | Karanoauniit Haspanue Name Koo 5 Ipumeuanue
n/n HOMep pasneie
KY 150-56 / - :

1 200.00.011A Bosaymimbiii punstp KY150-56 Air filter KY150-56 1

2 GB5783-86 | Bont M8x25 miecturpaHHbii Hex. head bolt M8x25 4

3 GB93-87 I'poBep 8 Spring lock washer 8 4

4 300.10.101 | TTpoknaaka GpuiIbTp/BIyCKHON KOJJIEKTOP Paper gasket 1




44, PapnaTtop (Radiator)




Ne | KarajnokHbiid Kou-Bo B
Ha3spanue Name IIpumeuanue

n/n HOMeEp pasjaeJie

1 200.00.032 Panuarop Radiator 1

2 1200.00.014 XomyT Clip 4

3 200.00.304-1 | IlarpyOok pagudaTopa BepXHUIA Upper water hose 1

4 200.00.303 Tara pukcupyronias pagaaropa Pull rod, radiator 1

5 | GB6170-86 ["aiika M 10 mecturpannas Hex. nut M10 2

6 | GB93-87 I'poBep 10 Spring lock washer 10 2

7 1200.,00.302-1 | IlarpyOok pajuaTopa HUKHUH Lower water hose 1

8 | GB93-87 ["poBep 6 Spring lock washer 6 1

9 | GB6170-86 ["aiika M6 miecturpansas Hex. nut M6 1

10 | GB5781-86 Bontr M6x30 mecrurpanusiit Hex.head bolt M6x30 2

11 kA Aok Cetka Net 1




45. I'nymareas (Exhaust Pipe)




Ne n/m Karaaoxniii Ha3panue Name Koa-o s IIpumeuanne
HOMep pasuelie
1 200.00.021A-1 | I'mymurensb Exhaust pipe (Silencer) 1
2 GB5783-86 Bont M8x30 ¢ mecTurpaHHoi roJoBKOM Hex. head bolt M8x30 4
3 GB97.1-85 I11aii0a 8 Plain washer & 4
4 GB93-87 I'poBep 8 Spring lock washer 8 8
S5 GB6170-86 ["aiika M8 miectuHpanHas Hex. Nut M8 4
6 GB5783-86 Bont M8x25 ¢ mecturpanHoii rogoBKoi Hex. head bolt M8x25 4
7 300.22.101 [Tpoxnaaka BBIXJIOMHOMN TPYObI Paper gasket 2
8 200.00.201-B KosieHO BBINYCKHOH TpyOBbI Exhaust bent pipe 1




